Test Report

Industry Canada RSS-Gen Issue 2/RSS-210 Issue 7
FCC Partl15 Subpart C

Product Name : Flip Share TV(USB Dongle)

Model No. - CTV1-UB
FCCID : Q87CTV1UB
ICID : 3839A-CTV1UB

Applicant : CISCO-LINKSYS LLC
Address : 121 THEORY DR IRVINE, CA 92617 USA

Date of Receipt * 2009/08/31

Issued Date : 2009/09/16
Report No. : 098S103R-ITUSPO1VO1

Report Version : V1.0

The test results relate only to the samples tested.

The test results shown in the test report are traceable to the national/international standard through the calibration
of the equipment and evaluated measurement uncertainty herein.

This report must not be used to claim product endorsement by CNLA, NVLAP or any agency of the Government.
The test report shall not be reproduced except in full without the written approval of QuieTek Corporation.



Quielek

Report No : 098S103R-RF-US-P05V01

Test Report Certification

Product Name
Applicant
Address
Manufacturer
Address

Model No.
FCCID

IC ID

Rated Voltage
EUT Voltage
Trade Name

Applicable Standard

Test Result

Performed Location

Documented By

Reviewed By

Approved By

Issued Date : 2009/09/16
Report No. : 098S103R-RF-US-P05V01

Quielek

Flip Share TV(USB Dongle)

CISCO-LINKSYS LLC

121 THEORY DR IRVINE, CA 92617 USA

Ambit Microsoft system(shanghai) LTD.

No0.1925, Nanle road Songjiang Export Processing Zone
Shanghai China

CTV1-UB

Q87CTV1UB

3839A-CTV1UB

DC 5V

DC 5V

Cisco

FCC CFR Title 47 Part 15 Subpart C: 2008, ANSI C63.4: 2003
Industry Canada RSS-Gen Issue 2/RSS-210 Issue 7
Complied

SuzZhou EMC laboratory

No0.99 Hongye Rd., Suzhou Industrial Park Loufeng Hi-Tech
Development Zone., SuZhou, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

FCC Registration Number: 800392, IC Lab Code: 4075B

Al M

( Engineering ADM: Alice Ni )
/i/lm%}y?/fm
( Engineering Supervisor: Marlin Chen )

V) g
Treoen  LaQ

( Engineering Manager: Dream Cao )

Page: 2 of 281




L]
QlJ IeTeK Report No : 098S103R-RF-US-P05V01

Laboratory Information

We , QuieTek Corporation, are an independent EMC and safety consultancy that was
established the whole facility in our laboratories. The test facility has been accredited by the
following accreditation Bodies in compliance with ISO 17025, EN 45001 and Guide 25:

Taiwan R.O.C. . BSMI, DGT, CNLA
Germany :  TUV Rheinland
Norway :  Nemko, DNV
USA . FCC, NVLAP
Japan . VCCI

The related certificate for our laboratories about the test site and management system can be downloaded
from QuieTek Corporation’s Web Site : http://tw.quietek.com/modules/myalbum/
The address and introduction of QuieTek Corporation’s laboratories can be founded in our Web site :

http://www.quietek.com/
If you have any comments, Please don'’t hesitate to contact us. Our contact information is as below:

HsinChu Testing Laboratory :
No.75-2, 3rd Lin, Wangye Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307, Taiwan,
R.O.C.
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Mall : service@quietek.com
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NVLAP Lab Code : 200347-0 ,{?—ﬁ\\\ mm,l:;.;m

LinKou Testing Laboratory :
No. 5, Ruei-Shu Valley, Ruei-Ping Tsuen, Lin-Kou Shiang, Taipei, Taiwan, R.O.C.
TEL : +886-2-8601-3788 / FAX : 886-2-8601-3789 E-Mail : service@quietek.com

16 AN ®NEMK05&5@ @5 (Ve

N “;3 Testing Laborstory
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Suzhou Testing Laboratory :
No0.99 Hongye Rd., Suzhou Industrial Park Loufeng Hi-Tech Development Zone., SuZhou, China

TEL : +86-512-6251-5088 / FAX : 86-512-6251-5098 E-Mail : service@quietek.com
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1. General Information

1.1. EUT Description

Product Name

Flip Share TV(USB Dongle)

Trade Name Cisco

Model No. CTV1i-UB
FCCID Q87CTV1UuB

IC ID 3839A-CTV1UB
Working Voltage DC 5V

Frequency Range

For 2.4GHz Band

802.11b/g/n(20MHz): 2412 - 2462 MHz
802.11n(40MHz): 2422 - 2452 MHz

For 5.0GHz Band

802.11a/n(20MHz): 5180 - 5240 MHz, 5745 - 5825MHz
802.11n(40MHz): 5190 - 5230 MHz, 5755 - 5795 MHz

Channel Number

For 2.4GHz Band
802.11b/g/n(20MHz): 11
802.11n(40MHz): 7

For 5.0GHz Band
802.11a/n(20MHz): 9
802.11n(40MHz): 4

Type of Modulation

802.11b: DSSS

802.11a/g/n: OFDM

Data Rate

802.11a/g: 6/9/12/18/24/36/48/54 Mbps

802.11b: 1/2/5.5/11 Mbps

802.11n: up to 300 Mbps

Channel Control

Auto

Antenna Type

PIFA

Antenna Gain

Refer to antenna list
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For 2.4GHz Band
802.11b/g/n(20MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
01 2412 MHz 02 2417 MHz 03 2422 MHz 04 2427 MHz
05 2432 MHz 06 2437 MHz 07 2442 MHz 08 2447 MHz
09 2452 MHz 10 2457 MHz 11 2462 MHz N/A N/A
802.11n(40MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
03 2422 MHz 04 2427 MHz 05 2432 MHz 06 2437 MHz
07 2442 MHz 08 2447 MHz 09 2452 MHz N/A N/A
For 5.0GHz Band
802.11a/n(20MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
36 5180 MHz 40 5200 MHz 44 5220 MHz 48 5240 MHz
149 5745 MHz 153 5765 MHz 157 5785 MHz 161 5805 MHz
165 5825 MHz
802.11n(40MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
38 5190 MHz 46 5230 MHz 151 5755 MHz 159 5795 MHz
802.11a/b/g/n Antenna List
Antenna Manufacturer Model No. Antenna Gain(dBi)
Left Antenna(For 2.4G) Galtronics 02036140-04231 2.2
Right Antenna(For 2.4G) Galtronics 02036140-04231 2.8
Left Antenna(For 5.8G) Galtronics 02036140-04231 1.4
Right Antenna(For 5.8G) Galtronics 02036140-04231 2.8
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1.2. Mode of Operation
QuieTek has verified the construction and function in typical operation. All the test modes were

carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode

Mode 1: Transmit by 802.11b

Mode 2: Transmit by 802.11g

Mode 3: Transmit by 802.11a

Mode 4: Transmit by 802.11n (20MHz)
Mode 5: Transmit by 802.11n (40MHz)

Note:

1. Regards to the frequency band operation: the lowest, middle and highest frequency of channel
were selected to perform the test, then shown on this report.

2. This device is a composite device in accordance with Part 15 Subpart B regulations. The function
for the receiver was measured and made a test report that the report number is 098S103R.
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1.3. Tested System Details
The types for all equipments, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product Manufacturer Model No. Serial No. Power Cord

1 |Notebook DELL PP19L JH097 A01 Power by adapter

Page: 9 of 281



L]
QlJ IeTeK Report No : 098S103R-RF-US-P05V01

1.4. Configuration of Tested System

Connection Diagram
o T T T
| EUT |
| |
C | |
| i
(1) , :
Notebook || |
|
| |
: i
| |
I |
Signal Cable Type Signal cable Description
C USB Cable Non-Shielded, 1.5m
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1.5. EUT Exercise Software

1 [Setup the EUT and simulators as shown on above

2 [Turn on the power of equipment.

3 |Open the software “RT3x7xQA", then select the transmission mode , test channel and start test.
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2. Technical Test

2.1. Summary of Test Result

[X] No deviations from the test standards
[ ] Deviations from the test standards as below description:

Performed Test Item Normative References Test Deviation
Performed

Conducted Emission FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.207

Radiated Emission FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.209

RF Antenna Conducted Spurious |FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.247(d)

Radiated Emission Band Edge  |FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
15.247(d)

Operation Frequency Range of |FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No

20dB Bandwidth 15.215(c)

Occupied Bandwidth FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.247(a)(2)

Power Output FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.247(b)(3)

Power Spectral Density FCC CFR Title 47 Part 15 Subpart C: 2008 Yes No
Section 15.247(e)
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Performed Test Item Normative References Test Deviation
Performed

Conducted Emission RSS-Gen Issue 2 June 2007 Yes No
Section 7.2.2

Radiated Emission RSS-210 Issue 2 June 2007 Yes No
Section 2.7 Table 2 and Table 3

RF Antenna Conducted Spurious |RSS-210 Issue 7 June 2007 Yes No
Section A8.5

Radiated Emission Band Edge  |RSS-210 Issue 7 June 2007 Yes No
Section A8.5

Occupied Bandwidth RSS-Gen Issue 2 June 2007 Yes No
Section 4.6.1 and 4.6.2
RSS-210 Issue 7 June 2007
Section A8.2(1)

Power Output RSS-210 Issue 7 June 2007 Yes No
Section A8.4(4)

Power Spectral Density RSS-210 Issue 7 June 2007 Yes No
Section A8.2(2)
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2.2. Test Environment

Items Required (IEC 68-1) Actual
Temperature (°C) 15-35 21
Humidity (%RH) 25-75 50
Barometric pressure (mbar) 860-1060 950-1000
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3. Conducted Emission
3.1. Test Equipment

Conducted Emission / SR-1

Instrument Manufacturer Type No. Serial No. Cal. Date
EMI Test Receiver R&S ESCI 100726 2009/02/07
Two-Line V-Network  |R&S ENV216 100013 2008/11/15
Two-Line V-Network  |R&S ENV216 100014 2008/11/15
500hm Coaxial Switch |Anritsu MP59B 6200464462 2008/11/25
500hm Termination SHX TF2 07081401 2008/10/19
Coaxial Cable Luthi RG214 519358 2008/11/25
Temperature/Humidity

Meter zhicheng ZC1-2 QT-THO04 2009/03/31

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

3.2. Test Setup

Shielding Room

~= \/ertical Reference Ground Plane Test Receiver
40 cm—» e
} EUT AE T oy0

[ ]

N_

> Horizontal Ground Reference Plang <=
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3.3.

3.4.

3.5.

Limit

FCC Part 15 Subpart C Paragraph 15.207 Limits

Frequency QP AV
(MHz) (dBuV) (dBuV)

0.15-0.50 66 - 56 56 - 46

0.50-5.0 56 46
5.0-30 60 50

Note 1: The lower limit shall apply at the transition frequencies.
Note 2: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz
to 0.5 MHz.

Test Procedure

The EUT was setup according to ANSI C63.4, 2003 and tested according to DTS test
procedure of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.

The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the
conducting ground plane. The vertical conducting plane was located 40 cm to the rear of the
EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting
surface. The EUT and simulators are connected to the main power through a line impedance
stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through a
LISN. (Please refer to the block diagram of the test setup and photographs)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor,
was individually connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz
using a receiver bandwidth of 9 kHz.

Uncertainty

The measurement uncertainty is defined as + 2.02 dB
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3.6. Test Result

Engineer : Cryst

Site : SR-1 (Conducted Emission and Power Time : 2009/09/12 - 13:41

Disturbance Test)

Limit : FCC_PARTB_15.107_00M_QP Margin : 6
Probe : ENV216_100014(0.009-30MHz) - Linel Power : AC 120V/60Hz
EUT : Flip Share TV(USB Dongle) Note : Mode 1
800
00—
a0.0 |
s |
E 200
200
100
0o

‘0.1'50 10,000 20000 20000

Frequency (hdHz)
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Engineer : Cryst

Site : SR-1 (Conducted Emission and Power Time : 2009/09/12 - 13:46

Disturbance Test)

Limit : FCC_PARTB_15.107_00M_QP

Margin : 0

Probe : ENV216_100014(0.009-30MHz) - Linel

Power : AC 120V/60Hz

EUT : Flip Share TV(USB Dongle)

Note : Mode 1

a0.0—

00—

600

S0.0—

Level{iEnY)

400 —

200

200 —

100 |

0.0-

o1

50

Frequency (MHz)

10,000

20400 20000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1| * 0.174 9.929 43.200 53.129 -11.638 64.767)| QUASIPEAK
2 0.234 9.450 34.800 44.250 -18.057 62.307| QUASIPEAK
3 0.294 9.498 28.000 37.498 -22.913 60.411| QUASIPEAK
4 2.282 9.708 18.600 28.308 -27.692 56.000] QUASIPEAK
5 3.450 9.780 13.000 22.780 -33.220 56.000] QUASIPEAK
6 3.978 9.813 23.200 33.013 -22.987 56.000] QUASIPEAK

Page: 18 of 281




Quielek

Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : SR-1 (Conducted Emission and Power Time : 2009/09/12 - 13:46

Disturbance Test)

Limit : FCC_PARTB_15.107_00M_AV

Margin : 0

Probe : ENV216_100014(0.009-30MHz) - Linel

Power : AC 120V/60Hz

EUT : Flip Share TV(USB Dongle)

Note : Mode 1

a0.0—

00—

600

S0.0—

Level{iEnY)

400 —

200

200 —

100 |

0.0-

o1

50

Frequency (MHz)

10,000

20400 20000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1| * 0.174 9.929 33.500 43.429 -11.338 54.767 AVERAGE
2 0.234 9.450 24.100 33.550 -18.757 52.307 AVERAGE
3 0.294 9.498 21.900 31.398 -19.013 50.411 AVERAGE
4 2.282 9.708 16.000 25.708 -20.292 46.000 AVERAGE
5 3.450 9.780 7.700 17.480 -28.520 46.000 AVERAGE
6 3.978 9.813 16.100 25.913 -20.087 46.000 AVERAGE
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Engineer : Cryst

Site : SR-1 (Conducted Emission and Power Time : 2009/09/12 - 14:01
Disturbance Test)
Limit : FCC_PARTB_15.107_00M_QP Margin : 6
Probe : ENV216_100014(0.009-30MHz) — Line 2 Power : AC 120V/60Hz
EUT : Flip Share TV(USB Dongle) Note : Mode 1
a0 —
70.0-
60.0 I
500 |
E 200
200
10n_
0.0

‘01’50 10,000 20400 20000
Frequency (MHz)
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Engineer : Cryst

Site : SR-1 (Conducted Emission and Power Time : 2009/09/12 - 14:04

Disturbance Test)

Limit : FCC_PARTB_15.107_00M_QP

Margin : 0

Probe : ENV216_100014(0.009-30MHz) - Line 2

Power : AC 120V/60Hz

EUT : Flip Share TV(USB Dongle)

Note : Mode 1

a0.0—

00—

600

S0.0—

Level{iEnY)

400 —

200

200 —

100 |

0.0-

o1

50

Frequency (MHz)

10,000

20400 20000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.174 9.929 41.400 51.329 -13.438 64.767| QUASIPEAK
2 0.234 9.450 33.000 42.450 -19.857 62.307| QUASIPEAK
3 0.290 9.494 30.800 40.294 -20.230 60.524| QUASIPEAK
4 2.090 9.684 24.400 34.084 -21.916 56.000] QUASIPEAK
5 2.210 9.700 16.800 26.500 -29.500 56.000] QUASIPEAK
6| * 4.062 9.820 33.600 43.420 -12.580 56.000] QUASIPEAK
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Engineer : Cryst

Site : SR-1 (Conducted Emission and Power Time : 2009/09/12 - 14:04

Disturbance Test)

Limit : FCC_PARTB_15.107_00M_AV Margin : 0

Probe : ENV216_100014(0.009-30MHz) - Line 2 Power : AC 120V/60Hz

EUT : Flip Share TV(USB Dongle)

Note : Mode 1

a0.0—

00—

600

S0.0—

Level{iEnY)

400 —

200

200 —

100 |

0.0-

o1

50

Frequency (MHz)

10,000

20400 20000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1| * 0.174 9.929 33.600 43.529 -11.238 54.767 AVERAGE
2 0.234 9.450 27.300 36.750 -15.557 52.307 AVERAGE
3 0.290 9.494 25.100 34.594 -15.930 50.524 AVERAGE
4 2.090 9.684 22.500 32.184 -13.816 46.000 AVERAGE
5 2.210 9.700 18.900 28.600 -17.400 46.000 AVERAGE
6 4.062 9.820 23.600 33.420 -12.580 46.000 AVERAGE
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4. Radiated Emission
4.1. Test Equipment

XIRadiated Emission / AC-2
Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4408B MY45102679 |2008/11/12
EMI Test Receiver R&S ESCI 100573 2009/05/10
Preamplifier Quietek AP-025C QT-AP003 2008/11/25
Preamplifier Quietek AP-180C CHM-0602012 |2008/11/25
Bilog Type Antenna Schaffner CBL6112B 2932 2008/11/22
Broad-Band Horn

Schwarzbeck BBHA9120D 496 2008/11/25
Antenna
High-Pass Filter Wainwright WHKX2.8/18G-12SS  |SN1 2009/03/03
Band Reject Filter Wainwright WRCG2400/2485-2375 SN9 2009/03/03

/2510-60/11SS

High-Pass Filter Wainwright WHKX7.0/18G-8SS SN16 2009/03/03
Low-Pass Filter Wainwright WLKS4500-9SS SN2 2009/03/03
500hm Coaxial Switch |Anritsu MP59B 6200447304 2008/11/25
Coaxial Cable Huber+Suhner AC2-C 04 2008/11/25
Temperature/Humidity
Meter zhicheng ZC1-2 QT-THOO02 2009/03/31

Note 1: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

Note 2: The test instruments marked with “X” are used to measure the final test results.
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4.2. Test Setup

Under 1GHz Test Setup:

— T ...............................
Imtoqgm (Antenna Tower)
Antenna
m EUT l ........ = v.
1 I H I A
Sk ¢ ’ am/1om »
(Turntable) -3 N
‘== GroundPlane =]
Test Receiver| =" —— m_
[ 1|

Above 1GHz Test Setup:

FRP Dome T ..................................

(Antenna Tower)

l Antenna
aellevr| | i_C

i
80cm L = 3am —
(Turntable) H

‘== GroundPlane oo Pre-Amplifier

Spectrum Analyzer| -1~ og [Controlled——
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4.3. Limit
FCC Part 15 Subpart C Paragraph 15.209
Frequency Distance Level
(MHz) (m) (dBuVv/m)

30 - 88 3 40

88 - 216 3 43.5
216 - 960 3 46
Above 960 3 54

4.4,

4.5.

Note 1: The lower limit shall apply at the transition frequency.

Note 2: Distance refers to the distance in meters between the measuring instrument antenna
and the closed point of any part of the device or system.

Note 3: E field strength (dBuV/m) = 20 log E field strength (uV/m)

Test Procedure

The EUT was setup according to ANSI C63.4, 2003 and tested according to DTS test

procedure of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.

The EUT is placed on a turn table which is 0.8 meter above ground. The turn table is rotated

360 degrees to determine the position of the maximum emission level. The EUT was

positioned such that the distance from antenna to the EUT was 3 meters.

The antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This

is repeated for both horizontal and vertical polarization of the antenna. In order to find the

maximum emission, all of the interface cables were manipulated according to ANSI

C63.4:2003 on radiated measurement.

The resolution bandwidth below 1GHz setting on the field strength meter is 120 kHz and above

1GHz is 1MHz.

The frequency range from 30MHz to 10th harmonic is checked.

Note: When doing emission measurement above 1GHz, the horn antenna will be bended down
a little (as horn antenna has the narrow beamwidth) in order to keeping the antenna in the
“cone of radiation” of EUT. The 3dB beamwidth is 60 degrees for H-plane and 90 degrees
for E-plane.

Uncertainty
The measurement uncertainty above 1G is defined as

-+

+ 3.9dB

below 1G is defined as + 3.8 dB

1+
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4.6.

Test Result

All of the test result shown indicates the worst case, and spectrum analyzer
parameters setting as shown below:
Peak detector: RBW = 1MHz, VBW = 3MHz, sweep time = 200ms;
Average detector: RBW = 1MHz, VBW = 10Hz, sweep time = auto.

802.11b (Chain 0)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
1 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <50 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
6 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <51 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
11 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <49 PK 54 (Note 1)

Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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802.11b (Chain 1)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
1 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <50 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
6 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <47 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
11 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <49 PK 54 (Note 1)

Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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802.11g (Chain 0)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
1 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <47 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
6 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <49 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
11 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <48 PK 54 (Note 1)

Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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802.11g (Chain 1)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
1 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <45 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
6 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <51 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
11 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <46 PK 54 (Note 1)

Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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802.11a (Chain 0)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
216~960 <33 QP 46
149
960~1000 <36 QP 54
<59 PK 74
1000~40000
<45 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
157 216~960 <33 QP 46
960~1000 <36 QP 54
<60 PK 74
1000~40000
<46 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
165 216~960 <33 QP 46
960~1000 <36 QP 54
<60 PK 74
1000~40000
<46 AV 54
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802.11a (Chain 1)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
216~960 <33 QP 46
149
960~1000 <36 QP 54
<62 PK 74
1000~40000
<48 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
157 216~960 <33 QP 46
960~1000 <36 QP 54
<61 PK 74
1000~40000
<47 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
165 216~960 <33 QP 46
960~1000 <36 QP 54
<58 PK 74
1000~40000
<44 AV 54

Page: 31 of 281



L]
QlJ IeTeK Report No : 098S103R-RF-US-P05V01

802.11n(20MHz) (Chain 0)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
1 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <47 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
6 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <49 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
11 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <51 PK 54 (Note 1)

Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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802.11n(20MHz) (Chain 0)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
216~960 <33 QP 46
149
960~1000 <36 QP 54
<63 PK 74
1000~40000
<48 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
157 216~960 <33 QP 46
960~1000 <36 QP 54
<60 PK 74
1000~40000
<46 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
165 216~960 <33 QP 46
960~1000 <36 QP 54
<61 PK 74
1000~40000
<47 AV 54
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802.11n(20MHz) (Chain 1)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
1 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <48 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
6 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <48 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
11 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <48 PK 54 (Note 1)

Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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802.11n(20MHz) (Chain 1)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
216~960 <33 QP 46
149
960~1000 <36 QP 54
<62 PK 74
1000~40000
<48 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
157 216~960 <33 QP 46
960~1000 <36 QP 54
<60 PK 74
1000~40000
<46 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
165 216~960 <33 QP 46
960~1000 <36 QP 54
<60 PK 74
1000~40000
<46 AV 54
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802.11n(20MHz) (Chain 0+1)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
1 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <50 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
6 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <49 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
11 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <48 PK 54 (Note 1)

Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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802.11n(20MHz) (Chain 0+1)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
216~960 <33 QP 46
149
960~1000 <36 QP 54
<61 PK 74
1000~40000
<47 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
157 216~960 <33 QP 46
960~1000 <36 QP 54
<60 PK 74
1000~40000
<46 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
165 216~960 <33 QP 46
960~1000 <36 QP 54
<61 PK 74
1000~40000
<47 AV 54
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802.11n(40MHz) (Chain 0)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
3 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <51 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
6 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <51 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
9 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <50 PK 54 (Note 1)

Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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802.11n(40MHz) (Chain 0)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
151 216~960 <33 QP 46
960~1000 <36 QP 54
1000~40000 =60 PK “
<46 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
159 216~960 <33 QP 46
960~1000 <36 QP 54
1000~40000 =62 P “
<48 AV 54
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802.11n(40MHz) (Chain 1)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
3 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <45 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
6 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <52 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
9 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <49 PK 54 (Note 1)

Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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802.11n(40MHz) (Chain 1)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
151 216~960 <33 QP 46
960~1000 <36 QP 54
1000~40000 =62 PK “
<48 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
159 216~960 <33 QP 46
960~1000 <36 QP 54
1000~40000 =01 P “
<47 AV 54
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802.11n(40MHz) (Chain 0+1)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
3 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <50 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
6 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <52 PK 54 (Note 1)
30~88 <30 QP 40
88~216 <31 QP 43.5
9 216~960 <33 QP 46
960~1000 <36 QP 54
1000~25000 <51 PK 54 (Note 1)

Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.

Page: 42 of 281



Quielek

Report No : 098S103R-RF-US-P0O5V01
802.11n(40MHz) (Chain 0+1)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <30 QP 40
88~216 <31 QP 43.5
151 216~960 <33 QP 46
960~1000 <36 QP 54
1000~40000 =62 PK “
<48 AV 54
30~88 <30 QP 40
88~216 <31 QP 43.5
159 216~960 <33 QP 46
960~1000 <36 QP 54
1000~40000 =63 P “
<49 AV 54
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5. RF Antenna Conducted Spurious
5.1. Test Equipment

RF Antenna Conducted Spurious / AC-6

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
Coaxial Cable Huber+Suhner AC4-RF 09 2008/11/25

Temperature/Humidity )
zhicheng ZC1-2 QT-THOO7 2009/03/30

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

5.2. Test Setup

Spectrum Analyzer

A oos EUT

Non-Conducted
Table

wp (Ground Reference Plang <t

5.3. Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator
shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated

measurement.
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5.4. Test Procedure

The EUT was tested according to DTS test procedure of Oct 2002 KDB558074 for compliance

to FCC 47CFR 15.247 requirements.
Set RBW = 100 kHz, Set VBW > RBW, scan up through 10th harmonic.

5.5. Uncertainty

The measurement uncertainty is defined as = 1.27 dB
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5.6. Test Result

Product . |Flip Share TV(USB Dongle)

Test Item : |RF Antenna Conducted Spurious

Test Site . |AC-6

Test Mode . [Mode 1: Transmit by 802.11b (Chain 0)

Channel 01 (2412MHz)
# Agilent T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr » CF

More
#UBH Hz L of 2

Copyright 2000-2005 Agilent Technologies
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Channel 06 (2437MHz)
% Agilent R T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2

Channel 11 (2462MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2
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Product . |Flip Share TV(USB Dongle)

Test Item : |RF Antenna Conducted Spurious

Test Site . |AC-6

Test Mode : |Mode 2: Transmit by 802.11g (Chain 0)

Channel 01 (2412MHz)
# Agilent T | Peak Search

Next Peak

Next Pk Right

Mext Pk Left

Min Search

Pk-Pk Search

£

FTun Mkr 3 CF
More
1of?

#Res 1 z #\E z

Copyright 2000-2005 Agilent Technologies
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Channel 06 (2437MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2

Channel 11 (2462MHz)
% Agilent R T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2
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Product . |Flip Share TV(USB Dongle)

Test Item : |RF Antenna Conducted Spurious

Test Site . |AC-6

Test Mode : |Mode 3: Transmit by 802.11a (Chain 0)

Channel 149 (5745MHz)
# Agilent T | Peak Search

#Atten ] dBr Next Peak

Next Pk Right

Mext Pk Left

Min Search

Pk-Pk Search

£

FTun Mkr 3 CF
More
1of?

# - 10 z #\E z

Copyright 2000-2005 Agilent Technologies
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Channel 157 (5785MHz)
% Agilent RL Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr » CF

More
1af2

Copyright 2000-2005 Agilent Technologies

Channel 165 (5825MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2

Copyright 2000-2005 Agilent Technologies
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Product . |Flip Share TV(USB Dongle)

Test Item : |RF Antenna Conducted Spurious

Test Site . |AC-6

Test Mode . |Mode 4: Transmit by 802.11n (20MHz)(chain 0)

Channel 01 (2412MHz)
# Agilent R T | Peak Search

Next Peak

Next Pk Right

Mext Pk Left

Min Search

Pk-Pk Search

£

FTun Mkr 3 CF
More
1of?

#Res 1 z #\E z

Copyright 2000-2005 Agilent Technologies
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Channel 06 (2437MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2

Channel 11 (2462MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2
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Channel 149 (5745MHz)
% Agilent R T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2

Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2
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Channel 165 (5825MHz)
% Agilent R T | Peak Search

Next Peak

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
. 1of 2
z 1]

Copyright 2000-2005 Agilent Technologies
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Product . |Flip Share TV(USB Dongle)

Test Item : |RF Antenna Conducted Spurious

Test Site . |AC-6

Test Mode : |Mode 5: Transmit by 802.11n (40MHz) (Chain 0)

Channel 03 (2422MH2z)
# Agilent T | Peak Search

Next Peak

Next Pk Right

Mext Pk Left

Min Search

Pk-Pk Search

Mkr  CF

More
1of?
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Channel 06 (2437MHz)
% Agilent R T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2

Channel 09 (2452MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2
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Channel 151 (5755MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2

Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2
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Product . |Flip Share TV(USB Dongle)

Test Item : |RF Antenna Conducted Spurious

Test Site . |AC-6

Test Mode : |Mode 1: Transmit by 802.11b (Chain 1)

Channel 01 (2412MHz)
# Agilent T | Peak Search

Next Peak

Next Pk Right

Mext Pk Left

Min Search

Pk-Pk Search

£

FTun Mkr 3 CF
More
1of?

#Res 1 z #\E z

Copyright 2000-2005 Agilent Technologies
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Channel 06 (2437MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
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Product . |Flip Share TV(USB Dongle)

Test Item : |RF Antenna Conducted Spurious

Test Site . |AC-6

Test Mode : |Mode 2: Transmit by 802.11g (Chain 1)
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QU IeTeK Report No : 098S103R-RF-US-P05V01

Product . |Flip Share TV(USB Dongle)

Test Item : |RF Antenna Conducted Spurious

Test Site . |AC-6

Test Mode : |Mode 3: Transmit by 802.11a (Chain 1)

Channel 149 (5745MHz)
# Agilent R T | Peak Search
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QU IeTeK Report No : 098S103R-RF-US-P05V01

Product . |Flip Share TV(USB Dongle)

Test Item : |RF Antenna Conducted Spurious

Test Site . |AC-6

Test Mode : |Mode 4: Transmit by 802.11n (20MHz) (Chain 1)

Channel 01 (2412MHz)
# Agilent R T | Peak Search
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QU IeTeK Report No : 098S103R-RF-US-P05V01

Product . |Flip Share TV(USB Dongle)

Test Item : |RF Antenna Conducted Spurious

Test Site . |AC-6

Test Mode : |Mode 5: Transmit by 802.11n (40MHz) (Chain 1)

Channel 03 (2422MH2z)
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QlJ IeTeK Report No : 098S103R-RF-US-P05V01

6. Radiated Emission Band Edge
6.1. Test Equipment

[X]Radiated Emission / AC-2

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
Broad-Band Horn

Schwarzbeck BBHA9120D 496 2008/11/25
Antenna
Coaxial Cable Huber+Suhner AC2-C 04 2008/11/25
Temperature/Humidity )

zhicheng ZC1-2 QT-THO02 2009/03/31

Meter

Note 1: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the
national or international standards.

Note 2: The test instruments marked with “X” are used to measure the final test results.
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6.2. Test Setup

6.3.

6.4.

6.5.

FRP Dome T ........................................ _I"]l_

l Antenna |
eldevr| | 4t i

i |
80 cem . — 3m — -
(Turntable) — : .

‘= GroundPlane T ooo Pre-Amplifier
28

Spectrum Analyzer| 4 oo l J l(:ontroued-i

Limit

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a) of FCC
part 15, must also comply with the radiated emission limits specified in Section 15.209(a) (see
Section 15.205(c)).

Test Procedure

The EUT was setup according to ANSI C63.4, 2003 and tested according to DTS test
procedure of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.

The EUT is placed on a turn table which is 0.8 meter above ground. The turn table is rotated
360 degrees to determine the position of the maximum emission level. The EUT was
positioned such that the distance from antenna to the EUT was 3 meters.

The antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This
is repeated for both horizontal and vertical polarization of the antenna. In order to find the
maximum emission, all of the interface cables were manipulated according to ANSI
C63.4:2003 on radiated measurement.

Uncertainty

The measurement uncertainty above 1G is defined as + 3.9 dB
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QlJ IeTeK Report No : 098S103R-RF-US-P05V01

6.6. Test Result

Peak detector: RBW = 1MHz, VBW = 3MHz, sweep time = 200ms;
Average detector: RBW = 1MHz, VBW = 10Hz, sweep time = auto.

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/02 - 20:44

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 2412MHz by
802.11b(chain 0)

12010 -

1100
100.0]
oo
s00-
70.0-
§ 60.0 _WMWWWW—WWMWWNMJ
? 00—
a0
00—
200
100
D2?1_0'.000 2320000 2330000 2340000 2350000 2360000 2370000 2380 000 2390000 2400.000 2410000 2430 000
Frequency (MMHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 30.990 62.174 -11.796 73.970 PEAK
2| * 2411.970 31.190 72.376 103.566 N/A N/A PEAK
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/02 - 20:44

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 2412MHz by

802.11b(chain 0)

120.0 -

1100
100.0 |
o0.0 | vv_\
20.0 —|
7o
=
Dﬁl B0.0 |
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
DQE 10000 2320000 2330000 2340000 2250000 2360000 2370000 2320000 2390000 2400000 2410000 2420 000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 17.456 48.640 -5.330 53.970 AVERAGE
2| * 2411.200 31.190 68.567 99.757 N/A N/A AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/02 - 20:40

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 2412MHz by

802.11b(chain 0)

120.0 -

1100
1000 -
0.0 -] l/\
200
7004
§ G0 1 s M termte st i e bt A A st B 5P ot M““J
% E
00|
300
200
100
DQE 10000 2320000 2330000 2340000 2250000 2360000 2370000 2320000 2390000 2400000 2410000 2420 000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 30.566 61.750 -12.220 73.970 PEAK
2| * 2411.970 31.190 70.647 101.837 N/A N/A PEAK
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/02 - 20:40

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 2412MHz by

802.11b(chain 0)

120.0 -

1100
100.0 |
on - V*'\
20.0 —|
7o
=
E\zil B0.0 |
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
DQE 10000 2320000 2330000 2340000 2250000 2360000 2370000 2320000 2390000 2400000 2410000 2420 000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 17.316 48.500 -5.470 53.970 AVERAGE
2| * 2411.200 31.190 66.590 97.780 N/A N/A AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/03 - 17:05

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 1: Transmit at Channel 2462MHz by

802.11b(chain 0)

120.0 -

1100
100.0 |
o0.0 |
20.0 —|
Dﬁl B0.0 |
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
Ij2405_0.000 2455000 2460000 2465 000 2470.000 2475000 2420000 2435 000 2490 000 2495000 2500000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2462.000 31.225 72.918 104.143 N/A N/A PEAK
2 2483.500 31.212 30.229 61.441 -12.529 73.970 PEAK
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098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/03 - 17:06

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 1: Transmit at Channel 2462MHz by

802.11b(chain 0)

120.0 -

1100

10010 —|

Q00—

200

00—

£
Dﬁl B0.0 |
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
Ij2405_0.000 2455000 2460000 2465 000 2470.000 2475000 2420000 2435 000 2490 000 2495000 2500000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2459.200 31.224 69.072 100.296 N/A N/A AVERAGE
2 2483.500 31.212 17.143 48.355 -5.615 53.970 AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/03 - 17:00

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 2462MHz by

802.11b(chain 0)

120.0 -

1100
100.0 |
o0.0 |
20.0 —|
700
§ 60.0 —"«'// WMMMMMMMWMM
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
Ij2405_0.000 2455000 2460000 2465 000 2470.000 2475000 2420000 2435 000 2490 000 2495000 2500000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2461.950 31.225 71.295 102.520 N/A N/A PEAK
2 2483.500 31.212 30.538 61.750 -12.220 73.970 PEAK
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098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/03 - 17:00

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 1: Transmit at Channel 2462MHz by

802.11b(chain 0)

120.0 -

1100

10010 —|

Q00—

200

00—

£
Dﬁl B0.0 |
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
Ij2405_0.000 2455000 2460000 2465 000 2470.000 2475000 2420000 2435 000 2490 000 2495000 2500000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2464.700 31.223 67.343 98.567 N/A N/A AVERAGE
2 2483.500 31.212 17.026 48.238 -5.732 53.970 AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/04 - 10:18

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 2: Transmit at 2412MHz by 802.11g(chain 0)

120.0 -

1100

10010 —|

Q00—

200

00—

IM
T S L |

500

Level(dBu¥in)

400 -

200

200 —

100

o0-|
2210.000

2425.000
Frequency (hdHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2390.000 31.595 30.384 61.979 -11.991 73.970 PEAK
2| * 2413.500 31.679 71.430 103.109 N/A N/A PEAK
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/04 - 10:19
Limit : FCC_SpartC_15.209_03M_AV Margin : 0
Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 2: Transmit at 2412MHz by 802.11g(chain 0)

120.0 -

1100

10010 —|

Q00—

200

00—

600

1
500

Level(dBu¥in)

400 -

200

200 —

100

o0-|
2210.000

2425.000
Frequency (hdHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2390.000 31.595 17.074 48.669 -5.301 53.970 AVERAGE
2| * 2414.765 31.678 61.426 93.104 N/A N/A AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/04 - 10:15

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 2: Transmit at 2412MHz by 802.11g(chain 0)

12010 -

110.0 -] =
100.0 -
Q0.0
80.0 -
= 0.0 -] IM{IJ \,«\
E (=T N | SRS TPPCRU SESUNTDY YL SY TSP PR NP Ce MRS AP RSR TS PEPESRSERE IS S PR R R e S
% 500 -]
40.0 -
200
200 -
10.0 -
00| ]
2310.000 2425.000
Frequency (MMHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.595 29.816 61.411 -12.559 73.970 PEAK
2| * 2409.245 31.675 69.561 101.236 27.266 73.970 PEAK
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/04 - 10:15
Limit : FCC_SpartC_15.209_03M_AV Margin : 0
Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 2: Transmit at 2412MHz by 802.11g(chain 0)

120.0 -

1100
10010 —| =
Q00—

200
00—
600

1
500

Level(dBu¥in)

400 -

200

200 —

100

o0-|
2210.000

2425.000
Frequency (hdHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2390.000 31.595 16.933 48.528 -5.442 53.970 AVERAGE
2| * 2410.740 31.679 59.698 91.377 N/A N/A AVERAGE

Page: 85 of 281




Quielek

Report No :
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/04 - 10:06

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 2: Transmit at 2462MHz by 802.11g(chain 0)

120.0 -

1100 1
100.0 —|
Q0.0 -
20.0 -
% 500 -]
40.0 -
20.0 -
20.0 -
10.0 -
0.0
2450.000 2500.000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2463.450 31.480 72.505 103.985 N/A N/A PEAK
2 2483.500 31.206 30.797 62.003 -11.967 73.970 PEAK
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/04 - 10:06

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at 2462MHz by 802.11g(chain 0)

120.0 -

1100
100.0 —| 1
Q0.0 -
20.0 -
. 700
=
= a0
% 500 -]
1 40.0 -
20.0 -
20.0 -
10.0 -
0.0
2450.000 2500.000
Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1| * 2461.050 31.509 62.340 93.849 N/A N/A AVERAGE
2 2483.500 31.206 17.347 48.553 -5.417 53.970 AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/04 - 10:09

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at 2462MHz by 802.11g(chain 0)

120.0 -

1100 1
100.0 —|
Q0.0 -
20.0 -
2 e _M/ M .
E 600 - ! s s petopi e ]
% 500 -]
40.0 -
20.0 -
20.0 -
10.0 -
0.0
2450.000 2500.000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2460.400 31.515 71.480 102.995 N/A N/A PEAK
2 2483.500 31.206 30.189 61.395 -12.575 73.970 PEAK
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/04 - 10:09

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at 2462MHz by 802.11g(chain 0)
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200 —
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1| * 2460.700 31.512 61.572 93.084 N/A N/A AVERAGE
2 2483.500 31.206 17.197 48.403 -5.567 53.970 AVERAGE
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098S103R-RF-US-P0O5V01

Engineer :

Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 10:36

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2412MHz by

802.11n(20MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 30.245 61.429 -12.541 73.970 PEAK
2| * 2413.270 31.192 71.817 103.008 N/A N/A PEAK
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Quielek

Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 10:37

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2412MHz by

802.11n(20MHz) (chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 17.269 48.453 -5.517 53.970 AVERAGE
2| * 2414.075 31.192 61.701 92.893 N/A N/A AVERAGE
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Report No :

098S103R-RF-US-P0O5V01

Engineer :

Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 10:41

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2412MHz by

802.11n(20MHz) (chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 30.512 61.696 -12.274 73.970 PEAK
2| * 2408.440 31.189 69.226 100.414 N/A N/A PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 10:42
Limit : FCC_SpartC_15.209_03M_AV Margin : 0
Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 4: Transmit at Channel 2412MHz by

802.11n(20MHz) (chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 17.170 48.354 -5.616 53.970 AVERAGE
2| * 2409.015 31.188 58.915 90.103 N/A N/A AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 11:17

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2462MHz by

802.11n(20MHz) (chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2457.850 31.224 71.922 103.146 N/A N/A PEAK
2 2483.500 31.212 30.175 61.387 -12.583 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 11:17

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2462MHz by

802.11n(20MHz) (chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2464.000 31.224 61.626 92.850 N/A N/A AVERAGE
2 2483.500 31.212 17.375 48.587 -5.383 53.970 AVERAGE

Page: 95 of 281




Quielek

Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 11:14

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 4: Transmit at Channel 2462MHz by

802.11n(20MHz) (chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2457.950 31.224 68.609 99.833 N/A N/A PEAK
2 2483.500 31.212 30.210 61.422 -12.548 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 11:14

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2462MHz by

802.11n(20MHz) (chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2458.950 31.224 58.004 89.228 N/A N/A AVERAGE
2 2483.500 31.212 17.025 48.237 -5.733 53.970 AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:07

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2422MHz by

802.11n(40MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 30.250 61.434 -12.536 73.970 PEAK
2| * 2412.195 31.190 64.628 95.819 N/A N/A PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:07

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2422MHz by

802.11n(40MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 17.381 48.565 -5.405 53.970 AVERAGE
2| * 2413.275 31.192 54.376 85.567 N/A N/A AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 14:11

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 5: Transmit at Channel 2422MHz by
802.11n(40MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 30.828 62.012 -11.958 73.970 PEAK
2| * 2419.755 31.197 69.192 100.389 N/A N/A PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:11

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2422MHz by

802.11n(40MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 18.193 49.377 -4.593 53.970 AVERAGE
2| * 2412.870 31.191 58.471 89.662 N/A N/A AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 14:19

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 5: Transmit at Channel 2452MHz by
802.11n(40MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2448.900 31.220 64.637 95.857 N/A N/A PEAK
2 2483.500 31.212 30.258 61.470 -12.500 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:19

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2452MHz by

802.11n(40MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2448.340 31.220 54.632 85.852 N/A N/A AVERAGE
2 2483.500 31.212 17.344 48.556 -5.414 53.970 AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:14

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2452MHz by

802.11n(40MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2456.180 31.223 70.306 101.529 N/A N/A PEAK
2 2483.500 31.212 31.949 63.161 -10.809 73.970 PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 14:16
Limit : FCC_SpartC_15.209_03M_AV Margin : 0
Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 5: Transmit at Channel 2452MHz by

802.11n(40MHz)(chain 0)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2456.950 31.223 60.243 91.466 N/A N/A AVERAGE
2 2483.500 31.212 19.338 50.550 -3.420 53.970 AVERAGE
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Engineer : Cryst

Report No : 098S103R-RF-US-P05V01

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/02 - 10:17

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 1: Transmit at Channel 2412MHz by
802.11b(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 30.393 61.577 -12.393 73.970 PEAK
2| * 2413.180 31.192 69.806 100.997 N/A N/A PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/02 - 10:33

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 2412MHz by

802.11b(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 17.287 48.471 -5.499 53.970 PEAK
2| * 2411.200 31.190 65.966 97.156 N/A N/A PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/02 - 10:15

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 2412MHz by

802.11b(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 31.626 62.810 -11.160 73.970 PEAK
2| * 2413.290 31.192 70.956 102.147 N/A N/A PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/02 - 10:29

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 2412MHz by

802.11b(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 17.371 48.555 -5.415 53.970 PEAK
2| * 2411.200 31.190 66.776 97.966 N/A N/A PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/03 - 17:12

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 1: Transmit at Channel 2462MHz by

802.11b(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2463.400 31.224 69.494 100.718 N/A N/A PEAK
2 2483.500 31.212 30.246 61.458 -12.512 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/03 - 17:13

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 1: Transmit at Channel 2462MHz by

802.11b(chain 1)

120.0 -

1100

10010 —|

Q00—

200

00—

£
Dﬁl B0.0 |
% 50.0-
40.0 —|
20.0 |
20.0 |
10.0
Ij2405_0.000 2455000 2460000 2465 000 2470.000 2475000 2420000 2435 000 2490 000 2495000 2500000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2464.700 31.223 65.584 96.808 N/A N/A AVERAGE
2 2483.500 31.212 16.952 48.164 -5.806 53.970 AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/03 - 17:17

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 1: Transmit at Channel 2462MHz by
802.11b(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2463.500 31.224 68.197 99.421 N/A N/A PEAK
2 2483.500 31.212 30.779 61.991 -11.979 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/03 - 17:17

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 1: Transmit at Channel 2462MHz by

802.11b(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2464.700 31.223 64.305 95.529 N/A N/A AVERAGE
2 2483.500 31.212 16.962 48.174 -5.796 53.970 AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/04 - 09:48

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 2: Transmit at 2412MHz by 802.11g(chain 1)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.595 31.093 62.688 -11.282 73.970 PEAK
2| * 2413.500 31.679 71.864 103.543 N/A N/A PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/04 - 09:48

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 2: Transmit at 2412MHz by 802.11g(chain 1)

Level(dBu¥in)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2390.000 31.595 18.802 50.397 -3.573 53.970 AVERAGE
2| * 2410.740 31.679 61.282 92.961 N/A N/A AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/04 - 09:52

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 2: Transmit at 2412MHz by 802.11g(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.595 30.927 62.522 -11.448 73.970 PEAK
2| * 2413.385 31.679 67.987 99.666 N/A N/A PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/04 - 09:52

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at 2412MHz by 802.11g(chain 1)

120.0 -

1100

10010 —|
2

Q00—

200

00—

600

1
500

Level(dBu¥in)

400 -
200
200 —
100

o0-|
2210.000

2425.000
Frequency (hdHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2390.000 31.595 17.463 49.058 -4.912 53.970 AVERAGE
2| * 2404.875 31.662 57.064 88.726 N/A N/A AVERAGE
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/04 - 10:00

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 2: Transmit at 2462MHz by 802.11g(chain 1)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2460.500 31.514 71.311 102.825 N/A N/A PEAK
2 2483.500 31.206 29.697 60.903 -13.067 73.970 PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/04 - 10:01

Limit : FCC_SpartC_15.209_03M_AV Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at 2462MHz by 802.11g(chain 1)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1| * 2460.900 31.510 61.398 92.908 N/A N/A AVERAGE
2 2483.500 31.206 17.055 48.261 -5.709 53.970 AVERAGE
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/04 - 09:57

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 2: Transmit at 2462MHz by 802.11g(chain 1)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 * 2463.450 31.480 68.573 100.053 N/A N/A PEAK
2 2483.500 31.206 29.657 60.863 -13.107 73.970 PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/04 - 09:58
Limit : FCC_SpartC_15.209_03M_AV Margin : 0
Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 2: Transmit at 2462MHz by 802.11g(chain 1)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1| * 2460.950 31.510 58.357 89.867 N/A N/A AVERAGE
2 2483.500 31.206 16.991 48.197 -5.773 53.970 AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 11:25

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 4: Transmit at Channel 2412MHz by

802.11n(20MHz) (chain 1)

120.0 -

1100
1000 -
onn-|
200
7004
§ ae00 ,WWMWW@‘WWWW@WNJ \\
% E
00|
300
200
100
DQE 10000 2320000 2330000 2340000 2350000 2380000 2370000 2330000 2300000 2400000 2410000 " 2425 000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 29.989 61.173 -12.797 73.970 PEAK
2| * 2409.705 31.189 68.108 99.297 N/A N/A PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 11:25

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2412MHz by

802.11n(20MHz) (chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 16.917 48.101 -5.869 53.970 AVERAGE
2| * 2413.960 31.192 57.652 88.844 N/A N/A AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 11:29

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 4: Transmit at Channel 2412MHz by

802.11n(20MHz) (chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 29.897 61.081 -12.889 73.970 PEAK
2| * 2413.500 31.192 66.687 97.879 N/A N/A PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 11:30
Limit : FCC_SpartC_15.209_03M_AV Margin : 0
Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 4: Transmit at Channel 2412MHz by

802.11n(20MHz) (chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 16.963 48.147 -5.823 53.970 AVERAGE
2| * 2413.960 31.192 56.801 87.993 N/A N/A AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 11:36

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2462MHz by

802.11n(20MHz) (chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2458.200 31.224 68.625 99.849 N/A N/A PEAK
2 2483.500 31.212 30.256 61.468 -12.502 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 11:36

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2462MHz by

802.11n(20MHz) (chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2458.800 31.224 58.249 89.473 N/A N/A AVERAGE
2 2483.500 31.212 17.039 48.251 -5.719 53.970 AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 11:34

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 4: Transmit at Channel 2462MHz by

802.11n(20MHz) (chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2465.150 31.223 66.035 97.258 N/A N/A PEAK
2 2483.500 31.212 30.704 61.916 -12.054 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 11:34

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2462MHz by

802.11n(20MHz) (chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2465.050 31.223 55.946 87.169 N/A N/A AVERAGE
2 2483.500 31.212 17.011 48.223 -5.747 53.970 AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 14:28

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 5: Transmit at Channel 2422MHz by
802.11n(40MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 30.432 61.616 -12.354 73.970 PEAK
2| * 2419.755 31.197 64.877 96.074 N/A N/A PEAK

Page: 130 of 281




Quielek

Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:29

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2422MHz by

802.11n(40MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 17.147 48.331 -5.639 53.970 AVERAGE
2| * 2420.295 31.198 54.352 85.549 N/A N/A AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:32

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2422MHz by
802.11n(40MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 30.388 61.572 -12.398 73.970 PEAK
2| * 2419.620 31.197 65.576 96.773 N/A N/A PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:33

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2422MHz by

802.11n(40MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 16.960 48.144 -5.826 53.970 AVERAGE
2| * 2427.990 31.204 55.103 86.307 N/A N/A AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 14:40

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 5: Transmit at Channel 2452MHz by
802.11n(40MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2449.670 31.220 64.561 95.781 N/A N/A PEAK
2 2483.500 31.212 30.465 61.677 -12.293 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:40

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2452MHz by

802.11n(40MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2450.300 31.221 54.595 85.816 N/A N/A AVERAGE
2 2483.500 31.212 17.153 48.365 -5.605 53.970 AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:36

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2452MHz by

802.11n(40MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2449.670 31.220 66.860 98.080 N/A N/A PEAK
2 2483.500 31.212 30.539 61.751 -12.219 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:37

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2452MHz by

802.11n(40MHz)(chain 1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2448.340 31.220 56.891 88.111 N/A N/A AVERAGE
2 2483.500 31.212 17.341 48.553 -5.417 53.970 AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 11:44
Limit : FCC_SpartC_15.209_03M_PK Margin : 0
Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 4: Transmit at Channel 2412MHz by

802.11n(20MHz) (chain 0+1)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2390.000 31.184 30.204 61.388 -12.582 73.970 PEAK
2| * 2408.555 31.188 68.980 100.168 N/A N/A PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 11:44

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2412MHz by

802.11n(20MHz) (chain 0+1)
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DQE 10000 2320000 2330000 2340000 2350000 2380000 2370000 2330000 2300000 2400000 2410000 " 2425 000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 17.017 48.201 -5.769 53.970 AVERAGE
2| * 2413.730 31.191 58.664 89.856 N/A N/A AVERAGE
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Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 13:48

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 4: Transmit at Channel 2412MHz by

802.11n(20MHz) (chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 31.481 62.665 -11.305 73.970 PEAK
2| * 2413.615 31.191 72.794 103.986 N/A N/A PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 13:50

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2412MHz by

802.11n(20MHz) (chain 0+1)
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DQE 10000 2320000 2330000 2340000 2350000 2380000 2370000 2330000 2300000 2400000 2410000 " 2425 000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 17.532 48.716 -5.254 53.970 AVERAGE
2| * 2413.500 31.192 62.357 93.549 N/A N/A AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 13:58

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2462MHz by

802.11n(20MHz) (chain 0+1)

120.0 -

1100
1000 -
onn-|
200
£ ~ w
=
E 600 g 4 AT oAt e Y A A sttt
% E
00|
300
200
100
Ij2405_0.000 2455000 2460000 2465 000 2470.000 2475000 2420000 2435 000 2490 000 2495000 2500000
Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2458.550 31.224 67.053 98.277 N/A N/A PEAK
2 2483.500 31.212 29.563 60.775 -13.195 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 13:59

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2462MHz by

802.11n(20MHz) (chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2458.800 31.224 56.416 87.640 N/A N/A AVERAGE
2 2483.500 31.212 17.024 48.236 -5.734 53.970 AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 13:54

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2462MHz by

802.11n(20MHz) (chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2465.050 31.223 74.037 105.260 N/A N/A PEAK
2 2483.500 31.212 30.531 61.743 -12.227 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 13:55

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 4: Transmit at Channel 2462MHz by

802.11n(20MHz) (chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2464.000 31.224 63.645 94.869 N/A N/A AVERAGE
2 2483.500 31.212 17.841 49.053 -4.917 53.970 AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:48

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2422MHz by

802.11n(40MHz)(chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 30.371 61.555 -12.415 73.970 PEAK
2| * 2417.730 31.195 67.886 99.081 N/A N/A PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:48

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2422MHz by

802.11n(40MHz)(chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 17.461 48.645 -5.325 53.970 AVERAGE
2| * 2412.195 31.190 56.759 87.950 N/A N/A AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:54

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2422MHz by

802.11n(40MHz)(chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 31.046 62.230 -11.740 73.970 PEAK
2| * 2418.810 31.196 71.060 102.256 N/A N/A PEAK
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 14:55

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2422MHz by

802.11n(40MHz)(chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 2390.000 31.184 18.260 49.444 -4.526 53.970 AVERAGE
2| * 2415.165 31.194 59.989 91.182 N/A N/A AVERAGE
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Report No : 098S103R-RF-US-P05V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber) Time : 2009/09/07 - 15:03

Limit : FCC_SpartC_15.209_03M_PK Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL Power : DC

EUT : Flip Share TV(USB Dongle) Note : Mode 5: Transmit at Channel 2452MHz by
802.11n(40MHz)(chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2448.900 31.220 66.584 97.804 N/A N/A PEAK
2 2483.500 31.212 30.964 62.176 -11.794 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 15:03

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - HORIZONTAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2452MHz by

802.11n(40MHz)(chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2449.110 31.220 55.491 86.711 N/A N/A AVERAGE
2 2483.500 31.212 17.288 48.500 -5.470 53.970 AVERAGE
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 15:00

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2452MHz by

802.11n(40MHz)(chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2463.880 31.224 71.456 102.680 N/A N/A PEAK
2 2483.500 31.212 31.965 63.177 -10.793 73.970 PEAK
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Report No :

098S103R-RF-US-P0O5V01

Engineer : Cryst

Site : AC-5 (3m Semi-Anechoic Chamber)

Time : 2009/09/07 - 15:01

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

Probe : 9120D_499(1-18GHz) - VERTICAL

Power : DC

EUT : Flip Share TV(USB Dongle)

Note : Mode 5: Transmit at Channel 2452MHz by

802.11n(40MHz)(chain 0+1)
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Frequency (hdHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1| * 2457.160 31.223 60.582 91.805 N/A N/A AVERAGE
2 2483.500 31.212 18.553 49.765 -4.205 53.970 AVERAGE
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7. Operation Frequency Range of 20dB Bandwidth
7.1. Test Equipment

Operation Frequency Range of 20dB Bandwidth / AC-6

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
Coaxial Cable Huber+Suhner AC4-RF 09 2008/11/25

Temperature/Humidity )
zhicheng ZC1-2 QT-THOO7 2009/03/30

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

7.2. Test Setup

Spectrum Analyzer

i I_I
11 go = EUT

Non-Conducted
Table

= (round Reference Plang <t

7.3. Limit
20 dB bandwidth of the emission is contained within the operation frequency band.
7.4. Test Procedure

The EUT was tested according to DTS test procedure of Oct 2002 KDB558074 for compliance
to FCC 47CFR 15.247 requirements.
Set RBW = 100 kHz, Span greater than RBW.
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7.5. Uncertainty

The measurement uncertainty is defined as + 1 kHz
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Report No : 098S103R-RF-US-P05V01

7.6. Test Result

Product Flip Share TV(USB Dongle)

Test Item Operation Frequency Range of 20dB Bandwidth
Test Site AC-6

Test Mode Mode 1: Transmit by 802.11b (Chain 0)

Channel 01 (2412MHz)

ey i
I

o
W b i

R T | Marker

Delta Pair
{Tracking Ref)
f a

Span Pair
Center

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)

i

b Jrialndy ,&w.ow
A ] |

R T | Marker

Delta Pair
{Tracking Ref)
f a

Span Pair
Span Center

Copyright 2000-2005 Agilent Technologies
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Product . |Flip Share TV(USB Dongle)

Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site . |AC-6

Test Mode : |Mode 2: Transmit by 802.11g (Chain 0)

Channel 01 (2412MHz)
# Agilent 17:31:46 Mar 8, 2009 I Marker

Select Marker
1 2z 3 4

Marker Trace
Auta 1 2

Readout,
Freguency

Marker Table
On Off

Marker All Off

More
2of 2

Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)
3 Agilent 17:34:53 Mar 8, 2009 R T Marker

Select Marker
1 2z 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair

+UBH Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Product . |Flip Share TV(USB Dongle)

Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site . |AC-6

Test Mode : |Mode 3: Transmit by 802.11a (Chain 0)

Channel 149 (5745MHz)
3 Agilent 18:18:17 Mar 8, 2009 T I Marker

Select Marker
1 2z 3 4

1
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Delta

Delta Pair
{Tracking Ref)
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Span Pair
Span Center

Off

More
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Copyright 2000-2005 Agilent Technologies

Channel 165 (5825MHz)
3 Agilent 18:11:47 Mar 8, 2009 T I Marker

Select Marker
1 2z 3 4
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Delta
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Span Pair

+UBH Span Center

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Product Flip Share TV(USB Dongle)

Test Item Operation Frequency Range of 20dB Bandwidth
Test Site AC-6

Test Mode Mode 4: Transmit by 802.11n (20MHz) (Chain 0)
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Copyright 2000-2005 Agilent Technologies
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Channel 149 (5745MHz)
< Agilent 17:453:53 Mar 8, 2009 R T I Marker
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Product . |Flip Share TV(USB Dongle)

Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site . |AC-6

Test Mode : |Mode 5: Transmit by 802.11n (40MHz) (Chain 0)

Channel 03 (2422MH2z)
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Product Flip Share TV(USB Dongle)

Test Item Operation Frequency Range of 20dB Bandwidth
Test Site AC-6

Test Mode Mode 1: Transmit by 802.11b (Chain 1)

4 Agilent 18:14:47 Mar 8, 2009 T I Marker
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Product Flip Share TV(USB Dongle)

Test Item Operation Frequency Range of 20dB Bandwidth
Test Site AC-6

Test Mode Mode 2: Transmit by 802.11g (Chain 1)

4 Agilent 18:21:43 Mar 8, 2009 T I Marker

4 Agilent 18:23:07 Mar 8, 2009 T Marker
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Product Flip Share TV(USB Dongle)

Test Item Operation Frequency Range of 20dB Bandwidth
Test Site AC-6

Test Mode Mode 3: Transmit by 802.11a (Chain 1)
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Product Flip Share TV(USB Dongle)

Test Item Operation Frequency Range of 20dB Bandwidth
Test Site AC-6

Test Mode Mode 4: Transmit by 802.11n (20MHz) (Chain 1)
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Product . |Flip Share TV(USB Dongle)

Test Item . |Operation Frequency Range of 20dB Bandwidth
Test Site . |AC-6

Test Mode : |Mode 5: Transmit by 802.11n (40MHz) (Chain 1)

Channel 03 (2422MH2z)
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8. Occupied Bandwidth
8.1. Test Equipment

Occupied Bandwidth / AC-6

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
Coaxial Cable Huber+Suhner AC4-RF 09 2008/11/25

Temperature/Humidity )
zhicheng ZC1-2 QT-THOO7 2009/03/30

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

8.2. Test Setup

Spectrum Analyzer

A oos EUT

Non-Conducted
Table

wp (Ground Reference Plang <t

8.3. Limit
The minimum 6 dB bandwidth shall be at least 500 kHz.
8.4. Test Procedure

The EUT was tested according to DTS test procedure of Oct 2002 KDB558074 for compliance
to FCC 47CFR 15.247 requirements.
Set RBW = 100 kHz, Span greater than RBW.
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8.5. Uncertainty

The measurement uncertainty is defined as + 1 kHz
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Report No : 098S103R-RF-US-P05V01

8.6.

Test Result
Product Flip Share TV(USB Dongle)
Test Item 6dB Occupied Bandwidth
Test Site AC-6
Test Mode Mode 1: Transmit by 802.11b (Chain 0)
Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)
01 2412 12110 500 Pass
06 2437 12110 500 Pass
11 2462 12110 500 Pass
Channel 01 (2412MHz)
2 Agilent 19:13:25 Mar 8, 2009 T | Marker
. R i Sclcct Marker
1 2 3 4
Normal
Delta
Delta Pair
Tracking Ref)
Ref A
Span Pair
Span Center
Off
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Channel 06 (2437MHz)
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Product . |Flip Share TV(USB Dongle)

Test Item : |6dB Occupied Bandwidth

Test Site . |AC-6

Test Mode : |Mode 2: Transmit by 802.11g (Chain 0)

Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)

01 2412 16510 500 Pass
06 2437 16530 500 Pass
11 2462 16480 500 Pass

Channel 01 (2412MHz)

=5 Agilent 19:21:23 Mar 8, 2089 T | Marker

Mkr2 16.51 MHz
& 9 Select Marker
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Typa Amplitude
Freq 416 11 G : {Bm
Freg '

Freq 7 3 -: ] Off

More
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Channel 06 (2437MHz)
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Product Flip Share TV(USB Dongle)

Test Item 6dB Occupied Bandwidth

Test Site . |AC-6

Test Mode Mode 3: Transmit by 802.11a (Chain 0)

Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)
149 5745 16480 500 Pass
157 5785 16510 500 Pass
165 5825 16480 500 Pass
Channel 149 (5745MHz)
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Channel 157 (5785MHz)
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Product . |Flip Share TV(USB Dongle)
Test Item : |6dB Occupied Bandwidth
Test Site . |AC-6
Test Mode : |Mode 4: Transmit by 802.11n (20MHz) (Chain 0)
Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)
01 2412 17510 500 Pass
06 2437 17630 500 Pass
11 2462 17480 500 Pass
149 5745 17610 500 Pass
157 5785 17460 500 Pass
165 5825 17660 500 Pass

Channel 01 (2412MHz)
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Channel 06 (2437MHz)
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Channel 149 (5745MHz)
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Channel 165 (5825MHz)
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Product . |Flip Share TV(USB Dongle)
Test Item : |6dB Occupied Bandwidth
Test Site . |AC-6
Test Mode : |Mode 5: Transmit by 802.11n (40MHz) (Chain 0)
Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)
03 2422 36380 500 Pass
06 2437 36060 500 Pass
09 2452 36150 500 Pass
151 5755 36110 500 Pass
159 5795 36110 500 Pass

Channel 03 (2422MHz)
5 Agilent 23:53:38 Mar 8, 2909
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Channel 06 (2437MHz)
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Channel 151 (5755MHz)
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Product Flip Share TV(USB Dongle)
Test Item 6dB Occupied Bandwidth
Test Site AC-6
Test Mode Mode 1: Transmit by 802.11b (Chain 1)
Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)
01 2412 12060 500 Pass
06 2437 12060 500 Pass
11 2462 12060 500 Pass
Channel 01 (2412MHz)
=5 Agilent 88:09:52 Mar 9, 2069 R T | Marker
I. r'j?H;:E Select Marker
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Off
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Channel 06 (2437MHz)
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Product . |Flip Share TV(USB Dongle)

Test Item : |6dB Occupied Bandwidth

Test Site . |AC-6

Test Mode : |Mode 2: Transmit by 802.11g (Chain 1)

Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)

01 2412 16480 500 Pass
06 2437 16510 500 Pass
11 2462 16460 500 Pass

Channel 01 (2412MHz)

w5 Agilent 88:15:19 Mar 9, 2069 R T | Marker

Select Marker
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Channel 06 (2437MHz)
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Product . |Flip Share TV(USB Dongle)

Test Item : |6dB Occupied Bandwidth

Test Site . |AC-6

Test Mode : |Mode 3: Transmit by 802.11a (Chain 1)

Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)

149 5745 16460 500 Pass
157 5785 16480 500 Pass
165 5825 16510 500 Pass

Channel 149 (5745MHz)

=5 Agilent 88:19:21 Mar 9, 2069 T | Marker
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9 Select Marker
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Freq i dB off
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Product . |Flip Share TV(USB Dongle)
Test Item : |6dB Occupied Bandwidth
Test Site . |AC-6
Test Mode : |Mode 4: Transmit by 802.11n (20MHz) (Chain 1)
Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)
01 2412 17580 500 Pass
06 2437 17560 500 Pass
11 2462 17580 500 Pass
149 5745 17580 500 Pass
157 5785 17610 500 Pass
165 5825 17610 500 Pass

Channel 01 (2412MHz)
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Product . |Flip Share TV(USB Dongle)
Test Item : |6dB Occupied Bandwidth
Test Site . |AC-6
Test Mode : |Mode 5: Transmit by 802.11n (40MHz) (Chain 1)
Channel No. Frequency Occupied Bandwidth Limit Result
(MHz) (kHz) (kHz)
03 2422 35700 500 Pass
06 2437 36020 500 Pass
09 2452 36060 500 Pass
151 5755 35970 500 Pass
159 5795 35750 500 Pass

Channel 03 (2422MHz)
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Channel 06 (2437MHz)
5 Agilent B0:54:56 Mar 9, 2989 T Marker

| Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1af2
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Channel 09 (2452MH2z)
¥ Agilent 99:56:45 Mar 9, 2069 T Marker

| Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1af2
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Channel 151 (5755MHz)
= Agilent 88:59:36 Mar 9, 2069 T Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1af2
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Channel 159 (5795MHz)
=5 Agilent 81:01:46 Mar 9, 2069 R T Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1af2
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QU IeTeK Report No : 098S103R-RF-US-P05V01

Product . |Flip Share TV(USB Dongle)
Test Item : 199% Occupied Bandwidth
Test Site . |AC-6
Test Mode : [IMode 1: Transmit by 802.11b (Chain 0)
Channel No. Frequency 99% Occupied Bandwidth
(MHz) (kHz)
01 2412 14564.6
06 2437 14429.4
11 2462 14315.0

Channel 01 (2412MHz)

= Agilent T |Freq/ Channel

Ch Freq 2.412 GHz Trig Free 25{92"@"&%%5%?42

Dccupied Bandwidth

Start Freq
2.38708000 GHz

Stop Freq
T, 2.43700000 GHz
A r"u,.IF Mg —
i ﬂf"‘t(_ CF Step
5000668800 MHz

Huto Man

i

A il h Mrp
y I.."i"rlﬂlll ] '.'{ g 'I"lﬂ He o
r'T'M'HJ Wi Ill |I|I1 e ]‘Irr"l-]|.#|’"||I"I.N'|I'|».ufr"'r|..
! Freq Offset

. . - Signal Track
Occupied Bandwidth Occ BH % Pur On 0t

14.5646 MHz % dB

Transmit Freq Error
¥ B Bandwuidth
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Channel 06 (2437MHz)
% Agilent T |Freg/Channel

Ch Freq 2.437 GHz Trig Free 253‘?}[‘@?@%5 g

Deccupied Bandwidth

Start Freq
241268000 GHz

Stop Freq
Ml At 246200008 GHz

il fﬁ‘r ll I. “F Hﬂ,‘lﬂ’ lIJ IH .llﬁ"lﬁ-.
e CF Step
i 5.A0000808 MHz

r A iy
" b 1FJ‘r'|’II “ﬂ'-"l’*”"-"""q A, Buto Man
- 'ﬂ.r‘u"‘l |r{1~f i i I'|l , ¥ ' ¥ Iy .]I."I i) —
I gyl
Freq Offset

f.A0a0aeaa Hz

: : - Signal Track
Occupied Bandwidth 6 7 | 0ff

14.4294

Transmit Freq Error
¥ dB Bandwuidth
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Channel 11 (2462MHz)
4 Agilent T Freg/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 2 AG20R0BA GHz

Occupied Bandwidth I

Center 2.462000000 GHz Start Freq
243700000 GHz

Stop Freq
2. 48700000 GHz

CF Step
5.00000088 MHz
Auto Man

'Iﬂ !l| ""I.,\1
Tor Lkl
||J | fﬁw Pﬁ ) hlrllq[lklr

T"n..". qull"\!ﬁf*‘}f,l
* Il Freq Offset
B.AAAGARAE Hz

. . - Signal Track
Occupied Bandwidth Occ BH Z Pur On Off

14.3150 MHz % dB

Transmit Freq Error  11.
¥ dB Bandwuidth 1
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Product . |Flip Share TV(USB Dongle)
Test Item : 199% Occupied Bandwidth
Test Site . |AC-6
Test Mode : [IMode 2: Transmit by 802.11g (Chain 0)
Channel No. Frequency 99% Occupied Bandwidth
(MHz) (kHz)
01 2412 16378.0
06 2437 16352.0
11 2462 16340.4

Channel 01 (2412MHz)

= Agilent

Ch Freq 2.412 GHz
Dccupied Bandwidth

ﬁJ"-1'-‘*|.-.~J‘-*'i"1"1 J"'lr'-ll.ﬁ.-, J1,L'r‘r-""f‘\r'fllf‘i,l,"l.ﬁ
|
i I||,,f}J I &l 1(_

3 : .-“I 1".,.‘-"'|"
'|{',-“'||.'l ,_rIhlh""‘“""”l‘l,’-.ll" 1|| 'Iuﬂl U i

Occupied Bandwidth Occ BH % Pur
16.3780 MHz % dB

Transmit Freq Error
¥ B Bandwuidth

R T |Freq/thanne|

. Center Freq
Trig Free| 5 41500600 Ghz

Start Freq
2.38708000 GHz

Stop Freq
243708000 GHz

CF Step
D.00000888 MHz
Auto Man

Freq Offset
o 0.0000UA06 Hz

Signal Track
On OFf
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Channel 06 (2437MHz)
% Agilent T |Freg/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 5 43709908 GHz

Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
241200008 GHz
Stop Freq
?"v‘1,.-.""~,r'-'ﬂ.'I;-.-"""‘l_.l'f""||'"\‘-.”~"~'~',-"'-‘- ° 2.46200000 GHz

I
e e CF Step
l‘ JI rd\...r .-,,w ) 506008000 MHz
- Ty t |||J e LA Ruto Mar
""fr'.['lli"ﬂ'ilﬂ L||;.._,|" ﬂ“.h" ILktai 1’ ) J'I-JII L11,''bi,,lq||‘.,,|r||||.,_l,r.|r'

| Freq Offset
B.eeaaaeaa Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr 6 7 | 0ff

16.3520 MHz % dB

Transmit Freq Error
¥ dB Bandwuidth
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Channel 11 (2462MHz)
4 Agilent T Freg/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 2 AG20R0BA GHz

Deccupied Bandwidth

Start Freq
243708000 GHz

Stop Freq
2. 48700000 GHz

|« CF Step
AT ‘,.“ww - 5.A0000808 MHz

N n ar "."' “ : rl".| 'I
.u{'IITsi'f'-r"u"'ulnln.'."r"*l'llrl!r” ik M I\Jrhﬁhﬂlb,'“q\ll{'f'n‘|T-ﬂll_ iy Man
' Freq Offset
GHz Sman 5 3.00090608 Hz

- - Signal Track
Occupied Bandwidth On Off

16.3484 MHz

Transmit Freq Error 24.5
¥ dB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Page: 201 of 281



L]
QU IeTeK Report No : 098S103R-RF-US-P05V01

Product . |Flip Share TV(USB Dongle)
Test Item : 199% Occupied Bandwidth
Test Site . |AC-6
Test Mode : IMode 3: Transmit by 802.11a (Chain 0)
Channel No. Frequency 99% Occupied Bandwidth
(MHz) (kHz)
149 5745 16350.3
157 5785 16309.1
165 5825 16370.8

Channel 149 (5745MHz)

# Agilent R T [Freq/Channel

. Center Freq

Ch Freq 5.745 GHz Trig Free C 74500008 GHz

Decupied Bandwidth _- e
Center 5.745000000 GHz 5?25@%%%% EIFrGr-ilq
o il

' — Stop Freq

% “"11'r—L'L,r""r""".“‘.'."f'.'lTI""'l"'r"‘l"t""*’""r[-’pl 5 . ? ? @ @ @ @ @ @ G H z

] ; e

5 f b o CF Step

o & W C.00000008 MHz

TP MULAY e ) Futa Man

"J"""'Uﬂ.,r"""irf I"J"'“ "l R A 'n1||| 'l"'1f'1‘r"-”"m'."‘w'r-m‘r ﬁ

req Offset

my 0.00000000 Hz

. . ' - Signal Track
Occupied Bandwidth Occ BH % Pur On 0t

16.3503 MHz % dB

Transmit Freq Error 5
¥ B Bandwuidth
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Channel 157 (5785MHz)
% Agilent T |Freg/Channel

Center Freq

Ch Freq 5.735 GHz Trig Free C 75500000 GHz

Occupied Bandwidth I
Center 5.785000000 GHz Start Freq
5.760BEA00 GHz
Stop Freq
—T 5.51000000 GHz

?ihnlir'-h"ll"\ I-_r.'-J"‘vﬂF" HI,I[ 1’lr'-',"-ﬁ}l]lllﬁ]r'.-'m.r?ll
. b CF Step
> lll.f“" 500000000 MHz
TN T A Auto Man
I hlrlﬁlmu_,lr]ﬂﬁrv 7 11(J1h" | LI ¥ I'ﬁ,l HF!.."r.r-||ll.1'.,ll_1__lllkl ﬂ|||.f'|||-f""'-4r|-.

' Freq Offset

f.A0a0aeaa Hz

: : - Signal Track
Occupied Bandwidth 6 7 | 0ff

16.3091 MHz

Transmit Freq Error
¥ dB Bandwuidth
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Channel 165 (5825MHz)
4 Agilent T Freg/Channel

Center Freq

Ch Freq 5.825 GHz Trig Free 5 3250R00A GHz

Deccupied Bandwidth

Start Freq
550060000 GHz

Stop Freq
5.55000000 GHz

CF Step
5.00000088 MHz
Auto Man

Q'“l"4'"1"".""v'r"n'r‘J"‘"lrr"“"l'l"l,|"‘-"|"f"r"" Mr‘!"-.'?
] !

_). Jll'lj Ill I|(—
T At .-1."'\ 'L'I"u _.'] [

il Pl LYl LAY (PPTRY -

-llklfiqr"fﬂlf,""';‘I‘I'\ Iﬂ i +f Lﬂ”yﬂ; l'u'.i-dlr'“‘I'-,J‘I"i'ﬂn‘fr

Freq Offset

B GHz Sman 5 3.00090608 Hz

. . - Signal Track
Occupied Bandwidth Occ BH Z Pur On Off

16.3788 MHz % dB

Transmit Freq Error
¥ dB Bandwuidth
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Product . |Flip Share TV(USB Dongle)

Test Item : 199% Occupied Bandwidth

Test Site . |AC-6

Test Mode : [IMode 4: Transmit by 802.11n(20MHz) (Chain 0)

Channel No. Frequency 99% Occupied Bandwidth
(MHz) (kHz)

01 2412 17465.0
06 2437 17420.3
11 2462 17392.6
149 5745 17387.0
157 5785 17439.7
165 5825 17450.9

Channel 01 (2412MHz)

- Agilent T [Freq/Channel

Center Freq
241260000 GHz

Ch Freq 2.417 GH=z Trig Free
Occupied Bandwidth

Start Freq
2. 38700000 GHz

#Atten 26 dB
Stop Freq
f:-i,-.r~.l'--'.r--I,u*ra-.-f'r-'»‘-.,.--"-'-'-rr«-»-«.ut-*'w.». 9 2.43700000 GHz
¥
=1 = CF Step
1 »'-'r'"\""" L'.ll,,,r,ﬂ ] 5.00008008 MHz
Y. Vil ML A M
'F'"I-\I'.Il'.ﬂ"l-}'"Hll'rl‘.ﬂuI‘ﬂh‘h i WY '1IJ”""-"‘1&11&-#.;.‘,' FAuto  Man
| FreqgOffset
my  0.00000000 Hz

(e kHz : :
- - - Signal Track
Occupied Bandwidth Occ BH % Pur .00 7 |l 0ff

17.4650 MHz x dB
!

Transmit Freq Error 5 kHz

% dB Bandwuidth
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Channel 06 (2437MHz)
% Agilent T |Freg/Channel

Ch Freq 2.437 GHz Trig Free 253‘?}[‘@?@%5 g

Deccupied Bandwidth

Start Freq
241268000 GHz

Stop Freq

ﬂr-"‘T’;1'r"vu'r'-1lllr"r‘v'|||”"|n|'1'h'r.fl"r'h,r]ll,.,lr,:r-.1u-||;1ﬁ 2.46200008 GHz

> < CF Step

o ! Wil 500000000 iz
Y ATl A 5k t

1[“]"’,"““"1“,#4 ]kJi'f'l ! i Lfl Ty ‘1||"r ‘»‘,1',I1 T"||I"~.l||n' huto an

I\ Freq Offset

B.AAAGARAE Hz

: : - Signal Track
Occupied Bandwidth 6 7 | 0ff

17.4203 MHz

Transmit Freq Error
¥ dB Bandwuidth
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Channel 11 (2462MHz)

- Agilent T Freg/Channel
Ch Freq 2.462 GHz Trig Free| , GEMier fred

Occupied Bandwidth I
Center 2.462000000 GHz Start Freq
243708000 GHz
Stop Freq
?Ll"*f‘wf i 'I"""|.r-.I,l\'.Il||1..|"""'F".l'l,r‘|"||||ii«r"r"-|"|rt-? 2 : 4 8 ? @ @ @ @ @ G H <
'_)fnf'll 1< 5 @@@@g@@s i
o |'||. 1 I'-{rM I',jlh‘.""lllI & -y .in A : M £
IJ"'._I""fF'I-I"JFIT‘I‘FT"IMJL'H I"ll W' kL |\| ' J ||‘r'"'|llI i |-v"1I W _,','“nf'-,r-""'.u".- futo Gl
Freq Offset
e Y 0.00000000 Hz
- - - Signal Track
Occupied Bandwidth Occ BH Z Pur On Off

17.3926 MHz % dB

Transmit Freq Error
¥ dB Bandwuidth
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Channel 149 (5745MHz)
% Agilent T |Freg/Channel

Center Freq

Ch Freq G5.745 GHz Trig Free 5 7450R008 GH=

Deccupied Bandwidth

Start Freq
572080000 GHz

Stop Freq
5.77000000 GHz

[ CF Step
e
- M 5.00008000 iz
s Y Wi Fut M
L i \'1|l"f' | "W \']'l""'a'"n'-"'rh'»-n'vL = =

g
il

Freq Offset
B.AAAGARAE Hz

: : - Signal Track
Occupied Bandwidth 6 7 | 0ff

17.3870 MHz

Transmit Freq Error
¥ dB Bandwuidth
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Channel 157 (5785MHz)
4 Agilent T Freg/Channel

Center Freq

Ch Freq G5.785 GHz Trig Free 5 7850R00 GHz

Deccupied Bandwidth

Start Freq
5.760BEA00 GHz

Stop Freq
1 5.51060000 GHz
?‘.\'{"']Il L'“.l"'”ﬂr""'T'L'|it*'-1-'r."r'""‘."'v""r‘.'lﬂ"o.|

| . CF Ste
I p
‘; f y lﬁ, 00000008 MH-
ST Mt Ruto Man
d || Llf FH HII“1I"l‘1|"r|""‘rur!‘~11ﬂl'l.[\‘| J.-.I| IIL1
|

Y
;.,'1,.4‘“’1‘,%\' pra e Wi

Freq Offset
B.AAAGARAE Hz

- - - Signal Track
Occupied Bandwidth Occ BH Z Pur On Off

17.4397 MHz % dB

Transmit Freq Error
¥ dB Bandwuidth
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Channel 165 (5825MHz)

- Agilent T |Freqx’ Channel

Center Freq
5.82508000 GHz

Ch Freq 5.825 GHz Trig Free
Deccupied Bandwidth

Start Freq
550060000 GHz

Stop Freq
5.55000000 GHz

CF Step
5.00000088 MHz
Auto Man

ﬁf Tlli'h ! |H| “ "||l| v Flr L 1’ fl"lﬁ"ﬁﬁ

Y FLIl [} J.l P

]
|1l I| I '
l' h'q H‘|"|f'|r',I"1-1‘.I,|.~||"'|,Hl|hr-'|p. H"--'\“"I'ﬂl

i fig.) o ||ii'| I!J"
¥ '.,n'.-nklllf]'hﬂ'n"u | 4 iH

Freq Offset
my  0.00000000 Hz

: : - Signal Track
Occupied Bandwidth 6 7 | 0ff

17.4509 MHz

Transmit Freq Error
¥ dB Bandwuidth
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Product . |Flip Share TV(USB Dongle)

Test Item : 199% Occupied Bandwidth

Test Site . |AC-6

Test Mode : [IMode 5: Transmit by 802.11n(40MHz) (Chain 0)

Channel No. Frequency 99% Occupied Bandwidth
(MHz) (kHz)

03 2422 35824.3
06 2437 35754.6
09 2452 35760.5
151 5755 35783.4
159 5795 35722.2

Channel 03 (2422MHz)

#  Agilent T |Freq/ Channel

Ch Freq 2.422 GHz Trig Free 2552"@%9@%5 e

Occupied Bandwidth

Start Freq
2.37700000 GHz

Stop Freq
e , 2.46780008 GHz
ﬁ“"‘l""‘ B, e 'nldln'#ﬂ-dl.d|;-\,--a'ﬂ'lrl\_",-.-v..?tl
CF Step
9.66060066 MHz

[ W ~|I'r~ n _.'I,_r.., n -
...‘n.1l|'|_n,llrw.-‘l,n-m.-uh..@‘v[uh N { ||r|r |.‘| qr,ﬂmI, "-"l"-J"F"'H""I'IJ'U"'- u

—)rjl le

Freq Offset
- i wrTRTIE  0.00000000 Hz

_ - _ ' — ' Signal Track
Occupied Bandwidth Occ BH % Pur On 0t

35.8243 MHz x dB

Transmit Freq Error

% dB Bandwuidth
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Channel 06 (2437MHz)
i Agilent T Amplitude

Ch Freq 2.437 GHz Trig Free RI%f@'ée;Ber:
Deccupied Bandwidth
Attenuation
26.08 dB
Auto Man
Scale/Div
: 10.00 dB
g.'k-J.ml,-l " I.,.-||1m1'M ]’u"'L ]cInIF.—\1.lF-a,.,"ulwflk.-.-‘-h{'r.\%
”-L‘ € Scale Type
T T P Log Lin
.|~a".-:"l;-*’fl*pp"""*“'l"n'l"""J"‘ i I'“"*"LM"'”\""'“'I"""L'"“"ﬂ"‘nﬂ-".\'
Occupied Bandwidth
35.7546 MHz
Transmit Freq Error 1H0Fr§
% dB Bandwidth 7 MHz* f
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Channel 09 (2452MH2z)

- Agilent T Freg/Channel
Ch Freq 2.452 GHz Trig Free| , Emier fred
Occupied Bandwidth I

Center 2.452000000 GHz Start Freq
240700000 GHz

Stop Freq

249700600 GH

?I,'|'L‘»4--,rA-~-.-‘'-'-»--.,F‘rJ-'Ir-.w,A‘fl,f._1 |','+""1r1,.1w1,!.‘n ‘l-..g',.,.,n«? ‘

j CF Step

ﬂ |ff; 900000000 Mz

Ho el v n

.#"'"' f"-\L'1!"!"’\;1‘n“'i'1l"l""‘|""' .tuh\ \‘rfi}fl *u'\“‘-;“’l,l - ihTh"f" Auto Man
Freq Offset

e LTI 006000000 Hz

. . - Signal Track
Occupied Bandwidth Occ BH Z Pur On Off

35.7685 MHz % dB

Transmit Freq Error
¥ dB Bandwuidth
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Channel 151 (5755MHz)
% Agilent T Amplitude

Ref Level

Ch Freq G5.755 GHz Trig Free 16.00 dBm

Deccupied Bandwidth

Attenuation
26.00 JdB
Auto Man

Scale/Div
FEITY N % Ty — 10.00 4B

?a.fr n_i'f'!.l '||| oy .-J"hﬂ‘n..g,."ﬁl.-.d,\a,l.;ﬁ!q . rf“*f&

' |

_)w'l L« Scale Type

h Log Li
- i |III'| & |I|I ﬂ’f l‘ll'lli"l. ks . L I
'#",‘n’"["fu""v‘l“,“ W i f‘h‘l."u".,.h,l.h;",..r.nk__.,l Ir,.'lru i

Presel Center

MHz

Presel Ad just

Occupied Bandwidth 0 i
35.7834 MHz " -

Transmit Freq Error 1"10](!'%
¥ dB Bandwidth 4 M 0
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Channel 159 (5795MHz)
4 Agilent R T |Freg/Channel

Ch Freq 5.795 GHz Trig Free 559‘9;‘@%9@%5 g

Deccupied Bandwidth

Start Freq
5.750B6A00 GHz

Stop Freq
5.84000008 GHz
A r.‘,'.p-irqh-‘a () I,,_._f.v-Jll-,hf.H ottt
S A i CF Step
> i~ 9.96000000 MHz

o 1A .
'J"nIT"|'|'+.I.n-“'|"'lha"l1'*'l""'1'"'1'" } i J|,,1'"1‘n’-f--''1'''[\|l,ﬂII1l|r,|"|.r,|lﬂlr4].r|lM it Man
' Freq Offset
080000008 Hz

- - - Signal Track
Occupied Bandwidth Occ BH Z Pur On Off

35.7222 MHz % dB

Transmit Freq Error
¥ dB Bandwuidth
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Product . |Flip Share TV(USB Dongle)
Test Item : 199% Occupied Bandwidth
Test Site . |AC-6
Test Mode : [IMode 1: Transmit by 802.11b (Chain 1)
Channel No. Frequency 99% Occupied Bandwidth
(MHz) (kHz)
01 2412 14508.1
06 2437 14841.6
11 2462 14594.0

Channel 01 (2412MHz)

= Agilent T |Freq/ Channel

. Center Freq
Ch Freq 2.412 GHz Trig Free 5 41200608 GHz
Decupied Bandwidth _- e
Center 2.412000000 GHz Start Freq
238700808 GHz
' — Stop Freq
ﬁp"-.,p"""f] oy 1.].,;1-1 III‘I'#‘IJIJH"'YL'I,-’ ; 'pl 243700008 GHz
> ,r""'f -ﬁulrr_f— CF Step
, i — H5.@@@@@@@@ ranz
G i WY

.,.l‘.n1,.r'*"I""""lll""'-"'f'm':“l Pty 4'1'.HL|'J ln' I,ll‘lll,-w,-._r|r‘|r,r.v.L A e
B FreqOffset
v 000000066 Hz

H:z
. . - Signal Track
Occupied Bandwidth Occ BH % Pur On 0t

14.5081 MHz % dB

Transmit Freq Error
¥ B Bandwuidth
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Channel 06 (2437MHz)

% Agilent

R T |Freg/Channel

Ch Freq
Deccupied Bandwidth

2.437 GHz

=4

|'a I|,'l"l‘l '“|'|'I &
rﬁ'“ L * ”1 l‘l’l Hﬁ{,l

., o |1L =~
"I
\|I'|i'|"\

. ” l”,.FIfNI Lyl

F |1"|’ I\'IN Lr| J [ phr" 4 "

|"T" .|l"-1

Center Freq

Trig Free| 5 43700008 GHz

Start Freq
241268000 GHz

Stop Freq
246200000 GHz

CF Step
S.AA06EA00 MHz
b At Auto Man
i f]f }IFM I"n"r‘"||" o P

Freq Offset
B.AAAGARAE Hz

Occupied Bandwidth
14.8416 MHz

Transmit Freq Error 19
¥ dB Bandwuidth 17.543

Signal Track

On 0

Channel 11 (2462MHz)
2 Agilent

Copyright 2000-2005 Agilent Technologies

T |Freg/Channel

Ch Freq
Deccupied Bandwidth

2462 GHz

i |"I"I11.L-'rf‘|r‘| |I.I*"‘ i Vi -""lI 7
| A,
H"' |

"y i ‘1 o |||"\'

it "yl

GHz

Center Freq

Trig Free| 5 46200008 GHz

Start Freq
243708000 GHz

Stop Freq
2. 48700000 GHz

CF Step
5.00000088 MHz
Auto Man

Freq Offset
B.AAAGARAE Hz

Occ BH % Pwr
x dB

Occupied Bandwidth
14, 594[?] HHz

Transmit Freq Error
¥ dB Bandwuidth

Signal Track

On 0
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Product . |Flip Share TV(USB Dongle)
Test Item : 199% Occupied Bandwidth
Test Site . |AC-6
Test Mode : [IMode 2: Transmit by 802.11g (Chain 1)
Channel No. Frequency 99% Occupied Bandwidth
(MHz) (kHz)
01 2412 16383.6
06 2437 16213.4
11 2462 16287.4

Channel 01 (2412MHz)

= Agilent T |Freq/ Channel

Ch Freq  2.412 GHz Trig Free| ,oomier FTed

Decupied Bandwidth _- e
Center 2.412000000 GHz Start Freq
- 238700808 GHz

' — Stop Freq

%I il‘n-lfl J‘FI.IFP“"II.I'*' fé:"rﬂrl' f‘r’f""’!"‘““"‘l'"?-, 2 : 4 3 ? @ @ @ @ @ G H E
)

> |_1+ CF Step

- I ”""'.. o M HS.@@@@@@@@ hI;I1Hz

. nr A IR TRIET RS Ruto an

J‘L.H |~'l1 Fru 'Jl'lir"l"l I.l I||1 # l t ' L i ! ﬂ" ||r Ilr.l."f“ll'“ﬂ'r'ﬂi' ————

Freq Offset

. . - Signal Track
Occupied Bandwidth Occ BH % Pur On 0t

16.3836 MHz % dB

Transmit Freq Error
¥ B Bandwuidth
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Channel 06 (2437MHz)
% Agilent T |Freg/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 5 43709908 GHz

Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
— o -41200000 GHz
' ' Stop Freq
QA g 2.46200000 GHz
> CF Step
- 'JW L 5.00000008 MHz
Jor e RirLY Auto Man

"m“l;ﬁ"'T'r._."'-""‘f'1Ft""j||lh"“'b . P 1h"r1'|.,|'I,n""#'*-x--ﬂr

sl Freq Offset

f.A0a0aeaa Hz

3 : - Signal Track
Occupied Bandwidth Occ BH % Pwr 6 7 | 0ff

16.2134 MHz % dB

Transmit Freq Error 4.1
¥ dB Bandwuidth 1
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Channel 11 (2462MHz)
4 Agilent T Freg/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 2 AG20R0BA GHz

Deccupied Bandwidth

Start Freq
243708000 GHz

Stop Freq
2. 48700000 GHz

CF Step
oV ' S.AA06EA00 MHz
'L’,.If.‘mr‘l‘h II "l.l'rl{ l'-l‘l L} m M an

Tl
||III T"P' ol 1||

Freq Offset
5Hz Span 56 B.e0000008 Hz

. . - Signal Track
Occupied Bandwidth Occ BH Z Pur On Off

16.2874 MHz % dB

Transmit Freq Error
¥ dB Bandwuidth
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Product . |Flip Share TV(USB Dongle)
Test Item : 199% Occupied Bandwidth
Test Site . |AC-6
Test Mode : [IMode 3: Transmit by 802.11a (Chain 1)
Channel No. Frequency 99% Occupied Bandwidth
(MHz) (kHz)
149 5745 16443.3
157 5785 16308.2
165 5825 16340.2

Channel 149 (5745MHz)

2% Agilent T |Freq/ Channel

Ch Freq 5.745 GHz Trig Free 5‘?:?5"@?@%5 i

Decupied Bandwidth _-

ener 5. A 00OI B Start Freq

Stop Freq
5.770BEARA GHz

1
ﬁ"'|fr1II"'LH""'""-"'1"1"'f-40\_a""Fl.\a,.,.-"'\,h'-r,r"ﬂ-'u",.p.l

ll’l-.(_
1I|.|'|| ‘I.‘

7 LV
TN 1!}||IHF"I il L-.w.-) J‘lll I'lll""hp'l'l""”""\

J CF Step
I 5.00000000 MHz

‘||" I'Fl."lvu*il i ; .,ﬂlujT‘-,uun"ﬁ'..a'"lrlI'II1|H IJ[. v iz

A

Freq Offset

0.00000000 Hz

. . ' - Signal Track
Occupied Bandwidth Occ BH % Pur On 0t

16.4433 MHz % dB

Transmit Freq Error ' 4
¥ dB Bandwidth
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Channel 157 (5785MHz)
% Agilent T |Freg/Channel

Center Freq

Ch Freq 5.785 GHz Trig Free C 75500000 GHz
Occupied Bandwidth I
Center 5.785000000 GHz Start Freq
(- 0000008 GHz
' ' Stop Freq
4 5.31000000 GHz
Ilq,nf-.-..ﬂ_.trt’\h, [ ‘-ﬂ.'n‘ﬁr-"'n;-ﬂ!,‘ f]\‘-..r..,',n_.,_.?
1 CF Step
>N qn‘,; \ 00000008 MH-
Lo et et 1"\,.\"rl"'“ B Il'" f e I. m Man
) ,I"‘-"'llﬁr"M Y ! 1;{\ W f lF' 4Luf4!‘|_,'1'..|.-J-".u!..Hll,b_.__..,_lJ.,,le
e Freq Offset
B.A0a0a088 Hz
- - Signal Track
Occupied Bandwidth 6 7 | 0ff

16.3082 MHz

Transmit Freq Error
¥ dB Bandwuidth
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Channel 165 (5825MHz)

- Agilent T Freg/Channel
Ch Freq 5.825 GHz Trig Free| o Somier Fred

Occupied Bandwidth I
Center 5.825000000 GHz Start Freq
. 550060000 GHz
Stop Freq
1 5.55000000 GHz

%1.!_..;,.Lu,_.,\.,f.._r}_.qf?.,_lll.,,-1‘\,,--},,,’,.7.@
S & CF Step
o W 5.00666000 MHz
o bt '1‘"- 1 T i Autao Man
''1I‘''''‘'Il1'‘|JI|J""1|FIII||‘I"IFN llﬂl F‘[‘ v HH " 1‘“r‘..'“lI‘MI|I||‘r'|'|"|I"r"'l"|..ru.1-.

: Freq Offset

f.A0a0aeaa Hz

- - Signal Track
Occupied Bandwidth On Off

16.3482 MHz

Transmit Freq Error
¥ dB Bandwuidth
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Product . |Flip Share TV(USB Dongle)

Test Item : 199% Occupied Bandwidth

Test Site . |AC-6

Test Mode : [IMode 4: Transmit by 802.11n(20MHz) (Chain 1)

Channel No. Frequency 99% Occupied Bandwidth
(MHz) (kHz)

01 2412 17427.1
06 2437 17470.2
11 2462 173974
149 5745 17393.5
157 5785 17372.2
165 5825 17580.8

Channel 01 (2412MHz)

- Agilent T [Freq/Channel
Ch Freq 2.412 Ghz Trig Free| ,SEMtEr Fred

Occupied Bandwidth

Center 2.412000000 GHz Start Freq
o 235700000 GHz

#Atten 26 dB

Stop Freq
243708000 GHz

e CF Step

T, 5 0B006H0N Mz

LT o
R,

Freq Offset

my  0.00000000 Hz

?.l-'-'1'\'1rr"'"1'1|'r"-'|||"llf -'é; I‘r'|lr-.JT[l‘fu}--‘.-.l.\fhr"ﬂpl
i h

> | ]Ill

. TN gl
LA AN LTl

(e kHz : : 3 (F
- - - Signal Track
Occupied Bandwidth Occ BH % Pur .00 7 |l 0ff

17.4271 MHz x dB

Transmit Freq Error
% dB Bandwuidth
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Channel 06 (2437MHz)
% Agilent T |Freg/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free

2. 43700008 GHz
Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
— 241200000 GHz
' ' Stop Freq
?i‘I'-'|l.|||'-'-\\'|.|a'1ll"”‘\'| Iréf“'i‘|"I,.|1-"""""u“u'|.-"|;? BT Gz
> - CF Step
o ' 5.00060000 MHz
nfrthd rr""ﬂl, [Ir‘l ! m Man
.1a|["""||,"“"rl"|'” V i ¥

Freq Offset
B.eeaaaeaa Hz
3 : Signal Track
Occupied Bandwidth 6 7 | 0ff

17.4782 MHz

Transmit Freq Error
¥ dB Bandwuidth
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Channel 11 (2462MHz)
4 Agilent T Freg/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 2 AG20R0BA GHz

Deccupied Bandwidth

Start Freq
243708000 GHz

Stop Freq
gy ‘{a%_.i,.,Tﬁ'__,‘k.,._,‘.lm o 2.45700808 GHz
f' '., CF Step
oy o — 5.00000000 MHz
s P |i-{ el bl Futa Man
]|| H b'llL"'.'I_

sl
“LI.‘I1"n1|'|llﬂ'}|!.]'|||‘llpf‘ﬁlll'|| Ilnr'll I'h'ﬂ !

Freq Offset
5Hz Span 56 B.e0000008 Hz

. . - Signal Track
Occupied Bandwidth Occ BH Z Pur On Off

17.3974 % dB

Transmit Freq Error
¥ dB Bandwuidth
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Channel 149 (5745MHz)
% Agilent T |Freg/Channel

Center Freq

Ch Freq 5.745 GHz Trig Free C 74500000 GHz

Occupied Bandwidth I
Center 5.745000000 GHz 5?258%%%% @F%iq
; —— - £

. B . dF
Stop Freq
?@ﬂqu,‘ L 11r|-pﬁw,uvl,' 'r.'1|‘||“l¢ 5??@@@@@@ GHZ
> J' | e CF Step
T '*1 5.00000000 MHz
"F‘L.-r.e'-’n”" ‘I“ 111 fﬁwﬁr M l-J 'I|'| l| F‘!J"fn‘-] i) u"'\"". J"" Autg Man
Freq Offset
B.eeaaaeaa Hz
. . - Signal Track
Occupied Bandwidth 2 6 7 | 0ff

17.3935 MHz

Transmit Freq Error
¥ dB Bandwuidth
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Channel 157 (5785MHz)

# Agilent T |Freg/Channel
Ch Freq 5.785 GHz Trig Free| - Semier fred
Occupied Bandwidth I
Center 5.785000000 GHz Start Freq
— | 576000000 GHz
. B )
Stop Freq
1 5.51060000 GHz
q"""r"'f1‘r'\""Iri'-’11"||||r"‘?r1"""""'"""'"i"'l,ln""‘lll'?
| b~ CF Step
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I '*'l" LN Buto Man
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! Freq Offset
i e Soar i 0.00000000 Hz
- - - Signal Track
Occupied Bandwidth Occ BH Z Pur On Off

17.3722 HHz % dB

Transmit Freq Error
¥ dB Bandwuidth
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Channel 165 (5825MHz)

- Agilent T |Freqx’ Channel

Center Freq
5.82508000 GHz

Ch Freq 5.825 GHz Trig Free
Deccupied Bandwidth

Center 5.825000000 GHz Start Freq
e 00000000 GHz

Stop Freq
. A 585000000 GHz
) "I--"'-..'r""'{-'l"l'."‘""l.'|||""r ‘n'|,|t"",|-"'l,wr-'-, H"‘I'-', _—
/ - ﬁ. CF Step
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by 1
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Pl
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: : - Signal Track
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Transmit Freq Error
¥ dB Bandwuidth
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Product . |Flip Share TV(USB Dongle)

Test Item : 199% Occupied Bandwidth

Test Site . |AC-6

Test Mode : [IMode 5: Transmit by 802.11n(40MHz) (Chain 1)

Channel No. Frequency 99% Occupied Bandwidth
(MHz) (kHz)

03 2422 35995.6
06 2437 35857.0
09 2452 35674.6
151 5755 35824.1
159 5795 35835.4

Channel 03 (2422MHz)

#  Agilent T |Freq/ Channel

Ch Freq 2.422 GHz Trig Free 2552"@%9@%5 e

Occupied Bandwidth

Start Freq
| 237700008 GHz

Stop Freq

| 246708808 GHz
|‘p.-'-.|'l,h"ﬂ-“",\"",.lli"ﬂ"".l.' "‘-"1.|"'~, W

i q, Ul ||r gl -

CF Step

9.00066000 MHz

Auto Man

|«
b'I-"Iu"l

ST
'y il CA R
i 1 If"ll \"llﬁ"

.'11!""1| ' l'“‘h"’

Freq Offset
B.AREGAREA Hz

- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0t

35.9956 MHz x dB

Transmit Freq Error
% dB Bandwuidth
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Channel 06 (2437MHz)
% Agilent T |Freg/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 2 43700008 GHz

Deccupied Bandwidth

Start Freq
2.39268000 GHz

Stop Freq
248200000 GHz

CF Step
3.00000080 MHz
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Freq Offset
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Transmit Freq Error
¥ dB Bandwuidth
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Channel 09 (2452MH2z)
4 Agilent T Freg/Channel

Center Freq

Ch Freq 2.452 GHz Trig Free 2 A520R00A GHz

Deccupied Bandwidth

Start Freq
2. 48768000 GHz

Stop Freq
2. 49760000 GHz

CF Step
3.00000080 MHz
Auto Man
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Freq Offset
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Transmit Freq Error
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Channel 151 (5755MHz)
% Agilent T |Freg/Channel

Ch Freq 5.755 GHz Trig Free 5%‘;@9@%5 g

Deccupied Bandwidth

Start Freq
5710668800 GHz

Stop Freq
I 550000000 GHz
fwrrrmw,,ﬁ»ﬁ CF Step
2 i 9.00000000 MHz

Pl I
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Freq Offset
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: : - Signal Track
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Transmit Freq Error
¥ dB Bandwuidth
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Channel 159 (5795MHz)

4 Agilent T Freg/Channel
. Center Freq
Ch Freq 5.795 GHz Trig Free C 79500008 GHz

Occupied Bandwidth I
Center 5.795000000 GHz Start Freq
. 5.750B6A00 GHz

=4
Stop Freq
« 1 5.54000000 GHz
y I,"I,n~1r¢-"'].r"'lq‘"ﬁ"'rﬂ|f‘r d '“'"a+."r'||,fv.,ﬂ"'.,.yn w,-?.l
P i CF Step
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If Y, '|‘ '*h,-., I H M

'p,'-‘-’l,iﬂ"'.l"-_. '.'rﬁl'lml‘l""\r" hf ',\'ﬂ"" k L ¢I L"”"‘“"~.‘1'r‘1l|ll1.ﬁ'|‘|i,.ﬁ“'“r III RAuto an
' Freq Offset

f.A0a0aeaa Hz

- - - Signal Track
Occupied Bandwidth Occ BH Z Pur On Off

35.8354 MHz % dB

Transmit Freq Error ]
¥ dB Bandwuidth
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9. Power Output
9.1. Test Equipment
Power Output / AC-6
Instrument Manufacturer [Type No. Serial No. Cal. Date
Wideband Peak Power Meter |Anritsu ML2495A 0905006 2009/02/12
Power Sensor Anritsu MA2411B 0846014 2009/01/12
Coaxial Cable Huber+Suhner |AC4-RF 09 2008/11/25
Temperature/Humidity Meter |zhicheng ZC1-2 QT-THOO7 2009/03/09

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

9.2. Test Setup

——i" -

Spectrum Analyzer

Ll gOm=

EUT

Non-Conducted

Table

wp (Ground Reference Plang <t

9.3. Limit

The maximum peak power shall be less 1 Watt (30dBm).

Note: the conducted output power limit specified above is based on the use the antennas with

directional gains that do not exceed 6 dBi are used, the conducted output power from the
intentional radiator shall be reduced below the stated values above, as appropriate, by
the amount in dB that the directional gain of antenna exceeds 6 dBi.
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9.4. Test Procedure

The EUT was tested according to DTS test procedure of Oct 2002 KDB558074 for compliance
to FCC 47CFR 15.247 requirements.

Use the wideband power meter to test peak power and record the result.
9.5. Uncertainty

The measurement uncertainty is defined as = 1.27 dB
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9.6. Test Result

Power output test was verified over all data rates of each mode shown as below, and
then choose the maximum power output (blue marker) for final test of each channel.

Data Rate (Mbps)
MCS Index | Spatial
20MHz Bandwidth 40MHz Bandwidth
for 802.11n | Streams | 802.11b | 802.11g | 802.11a
800ns Gl | 400ns GI | 800ns Gl | 400ns Gl
0 : 150
1 1 2 9 9 13.0 144 27.0 30.0
2 1 5.5 12 12 19.5 21.7 40.5 45.0
3 1 11 18 18 26.0 28.9 54.0 60.0
4 1 - 24 24 39.0 43.3 81.0 90.0
5 1 - 36 36 52.0 57.8 108.0 120.0
6 1 - 48 48 58.5 65.0 1215 135.0
7 1 - 54 54 65.0 72.2 135.0 150.0
8 2 - - - 30.0
9 2 - - - 26.0 28.9 54.0 60.0
10 2 - - - 39.0 43.3 81.0 90.0
11 2 - - - 52.0 57.8 108.0 120.0
12 2 - - - 78.0 86.7 162.0 180.0
13 2 - - - 104.0 115.6 216.0 240.0
14 2 - - - 117.0 130.0 243.0 270.0
15 2 - - - 130.0 144.0 270.0 300.0
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Power output at various data rates:
Frequency Peak Power
Test Mode Chain Bandwidth Channel Data Rate
(MHz2) (dBm)
802.11b 0 20 2437 6 1 18.07
55 17.93
1 17.84
802.11b 1 20 2437 6 1 17.89
55 17.75
1 17.66
802.11g 0 20 2437 6 6 21.37
24 21.30
54 21.21
802.11g 1 20 2437 6 6 20.40
24 20.28
54 20.18
802.11a 0 20 5785 157 6 18.11
24 18.03
54 17.85
802.11a 1 20 5785 157 6 17.50
24 17.41
54 17.29
802.11n 0 20 2437 6 HTO 21.37
HT4 21.28
HT7 21.16
802.11n 1 20 2437 6 HTO 21.27
HT4 21.19
HT7 21.06
802.11n 0 40 2437 6 HTO 21.52
HT4 21.41
HT7 21.28
802.11n 1 40 2437 6 HTO 20.50
HT4 20.37
HT7 20.28

Page: 227 of 281




Quielek

Report No :

098S103R-RF-US-P0O5V01

Product Flip Share TV(USB Dongle)
Test Item Power Output
Test Site . |AC-6
Test Mode Mode 1: Transmit by 802.11b(Chain 0)
Channel No. | Frequency Measurement Cable | Total Power Limit | Result
(MH2z) Power Output Loss (dBm) (dBm)
(dBm) (dBm)
2412 20.51 0.8 21.31 30.00 | Pass
6 2437 17.27 0.8 18.07 30.00 | Pass
11 2462 17.61 0.8 18.41 30.00 | Pass
Product . |Flip Share TV(USB Dongle)
Test Item . |Power Output
Test Site : |AC-6
Test Mode : |Mode 1: Transmit by 802.11b(Chain 1)
Channel No. | Frequency Measurement Cable | Total Power Limit | Result
(MH2z) Power Output Loss (dBm) (dBm)
(dBm) (dBm)
2412 17.17 0.8 17.97 30.00 | Pass
6 2437 17.09 0.8 17.89 30.00 | Pass
11 2462 16.46 0.8 17.26 30.00 | Pass
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Product . |Flip Share TV(USB Dongle)
Test Item . |Power Output
Test Site : |AC-6
Test Mode : |Mode 2: Transmit by 802.11g(Chain 0)
Channel No. | Frequency | Measurement |Cable Loss| Total Power Limit Result
(MH2z) Power Output (dBm) (dBm) (dBm)
(dBm)
2412 20.75 0.8 21.55 30.00 Pass
6 2437 20.57 0.8 21.37 30.00 Pass
11 2462 17.68 0.8 18.48 30.00 Pass
Product . |Flip Share TV(USB Dongle)
Test Item : [Power Output
Test Site . |AC-6
Test Mode : |Mode 2: Transmit by 802.11g(Chain 1)
Channel No. | Frequency | Measurement |Cable Loss| Total Power | Limit | Result
(MH2z) Power Output (dBm) (dBm) (dBm)
(dBm)
2412 19.65 0.8 20.45 30.00 | Pass
2437 19.60 0.8 20.40 30.00 | Pass
11 2462 16.79 0.8 17.59 30.00 | Pass
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Product . |Flip Share TV(USB Dongle)

Test Item . |[Power Output

Test Site . |AC-6

Test Mode : |Mode 3: Transmit by 802.11a(Chain 0)

Channel No. | Frequency | Measurement |Cable Loss| Total Power | Limit | Result
(MH2z) Power Output (dBm) (dBm) (dBm)
(dBm)

149 5745 17.25 0.8 18.05 30.00 | Pass
157 5785 17.31 0.8 18.11 30.00 | Pass
165 5825 17.22 0.8 18.02 30.00 | Pass

Product . |Flip Share TV(USB Dongle)

Test Item : [Power Output

Test Site . |AC-6

Test Mode : |Mode 3: Transmit by 802.11a(Chain 1)

Channel No. | Frequency | Measurement |Cable Loss| Total Power | Limit | Result
(MH2z) Power Output (dBm) (dBm) (dBm)
(dBm)

149 5745 17.44 0.8 18.24 30.00 | Pass
157 5785 16.70 0.8 17.50 30.00 | Pass
165 5825 16.72 0.8 17.52 30.00 | Pass
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Product . |Flip Share TV(USB Dongle)
Test Item . |Power Output
Test Site . |AC-6
Test Mode : |[Mode 4: Transmit by 802.11n(20MHz) (Chain 0)
Channel No. | Frequency | Measurement |Cable Loss| Total Power | Limit | Result
(MH2z) Power Output (dBm) (dBm) (dBm)
(dBm)
2412 20.76 0.8 21.56 30.00 | Pass
6 2437 20.57 0.8 21.37 30.00 | Pass
11 2462 20.56 0.8 21.36 30.00 | Pass
149 5745 16.97 0.8 17.77 30.00 | Pass
157 5785 16.85 0.8 17.65 30.00 | Pass
165 5825 16.64 0.8 17.44 30.00 | Pass
Product . |Flip Share TV(USB Dongle)
Test Item . |Power Output
Test Site : |AC-6
Test Mode : IMode 4: Transmit by 802.11n(20MHz) (Chain 1)
Channel No. | Frequency Measurement Cable Loss | Total Power| Limit | Result
(MHz) Power Output (dBm) (dBm) (dBm)
(dBm)
2412 20.50 0.8 21.30 30.00 | Pass
2437 20.47 0.8 21.27 30.00 | Pass
11 2462 20.17 0.8 20.97 30.00 | Pass
149 5745 16.27 0.8 17.07 30.00 | Pass
157 5785 15.97 0.8 16.77 30.00 | Pass
165 5825 15.97 0.8 16.77 30.00 | Pass
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Product . |Flip Share TV(USB Dongle)

Test Item . |Power Output

Test Site : |AC-6

Test Mode : |[Mode 4: Transmit by 802.11n(20MHz) (Chain 0+1)

Channel No. | Frequency Measurement | Cable Loss | Total Power| Limit | Result

(MH2z) Power Output (dBm) (dBm) (dBm)
(dBm)
Chain 0 | Chain 1
2412 21.16 19.90 0.8 24.39 30.00 | Pass
6 2437 20.91 20.52 0.8 24.53 30.00 | Pass
11 2462 20.98 20.10 0.8 24.37 30.00 | Pass
149 5745 16.33 16.38 0.8 20.17 30.00 | Pass
157 5785 16.57 15.96 0.8 20.09 30.00 | Pass
165 5825 16.43 15.92 0.8 19.99 30.00 | Pass
Product . |Flip Share TV(USB Dongle)
Test Item . |Power Output
Test Site : |AC-6
Test Mode : IMode 5: Transmit by 802.11n(40MHz) (Chain 0)
Channel No. | Frequency Measurement Cable Loss | Total Power| Limit | Result
(MHz) Power Output (dBm) (dBm) (dBm)
(dBm)
2422 20.74 0.8 21.54 30.00 | Pass
2437 20.72 0.8 21.52 30.00 | Pass
2452 20.93 0.8 21.73 30.00 | Pass
151 5755 17.23 0.8 18.03 30.00 | Pass
159 5795 17.60 0.8 18.4 30.00 | Pass
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Product . |Flip Share TV(USB Dongle)
Test Item . |Power Output
Test Site : |AC-6
Test Mode : |Mode 5: Transmit by 802.11n(40MHz) (Chain 1)
Channel No. | Frequency Measurement | Cable Loss | Total Power| Limit | Result
(MH2z) Power Output (dBm) (dBm) (dBm)
(dBm)
2422 20.36 0.8 21.16 30.00 | Pass
2437 19.70 0.8 20.50 30.00 | Pass
2452 19.60 0.8 20.40 30.00 | Pass
151 5755 14.94 0.8 15.74 30.00 | Pass
159 5795 15.01 0.8 15.81 30.00 | Pass
Product . |Flip Share TV(USB Dongle)
Test Item . |Power Output
Test Site : |AC-6
Test Mode : IMode 5: Transmit by 802.11n(40MHz) (Chain 0+1)

Channel No. | Frequency | Measurement | Cable Loss | Total Power | Limit Result

(MH2z) Power Output (dBm) (dBm) (dBm)
(dBm)
Chain 0 | Chain 1

2422 20.80 | 19.00 0.8 23.80 30.00 Pass

2437 20.70 | 19.14 0.8 23.80 30.00 Pass

2452 21.17 | 19.42 0.8 24.19 30.00 Pass
151 5755 17.25 | 15.31 0.8 20.2 30.00 Pass
159 5795 17.47 | 14.93 0.8 20.19 30.00 Pass
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10. Power Spectral Density
10.1. Test Equipment

Power Spectral Density / AC-6

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
Coaxial Cable Huber+Suhner AC4-RF 09 2008/11/25

Temperature/Humidity )
zhicheng ZC1-2 QT-THOO7 2009/03/30

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

10.2. Test Setup

Spectrum Analyzer

——L' I_I
AN oo = EUT

Non-Conducted
Table

wp (Ground Reference Plang <t

10.3.Limit

For digitally modulated systems, the power spectral density conducted from the intentional
radiated to the antenna shall not be greater than 8dBm in any 3kHz band during any time

interval of continuous transmission.
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10.4. Test Procedure

The EUT was tested according to DTS test procedure of Oct 2002 KDB558074 for compliance
to FCC 47CFR 15.247 requirements.
Set RBW= 3 kHz, Set VBW= 10 kHz, Sweep time=100s, Set detector=Peak detector.

10.5. Uncertainty

The measurement uncertainty is defined as = 1.27 dB
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10.6. Test Result

Product . |Flip Share TV(USB Dongle)

Test Item . |Power Spectral Density

Test Site . |AC-6

Test Mode . [Mode 1: Transmit by 802.11b (Chain 0)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain 0 Chain 1
01 2412 -13.891 N/A -13.891 Pass
06 2437 -13.991 N/A -13.991 Pass
11 2462 -13.834 N/A -13.834 Pass

Channel 01 (2412MHz)
# Agilent T | Peak Search

Next Peak

Next Pk Right
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||||I||||| |||||||||||||| [ ||||I||||||||||||' |I|||||||||||| |" Next Pk Left
||J| ||l| l'll ||J| | l |1| ||| ||| |J| HH i } l' |L|| |l|| l'll l'll l'll ” H | |l.'I |II| |Il| | i I| I|| lljl |I
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Pk-Pk Search

Mkr  CF
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Channel 06 (2437MHz)
% Agilent T | Peak Search

Next Peak

Next Pk Right
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Product . |Flip Share TV(USB Dongle)

Test Item . |Power Spectral Density

Test Site . |AC-6

Test Mode : |Mode 2: Transmit by 802.11g (Chain 0)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain 0 Chain 1

01 2412 -19.222 N/A -19.222 8 Pass
06 2437 -20.788 N/A -20.788 8 Pass
11 2462 -19.165 N/A -19.165 8 Pass

Channel 01 (2412MHz)
2% Agilent RL | Peak Search

Next Peak

Next Pk Right

: Next Pk Left
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Channel 06 (2437MHz)

% Agilent T | Peak Search
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Product . |Flip Share TV(USB Dongle)

Test Item . |Power Spectral Density

Test Site . |AC-6

Test Mode : |Mode 3: Transmit by 802.11a (Chain 0)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain 0 Chain 1

149 5745 -13.438 N/A -13.438 8 Pass
157 5785 -14.518 N/A -14.518 8 Pass
165 5825 -15.075 N/A -15.075 8 Pass

Channel 149 (5745MHz)
2% Agilent RL | Peak Search

Next Peak
Next Pk Right

Next Pk Left
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Channel 157 (5785MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
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Product . |Flip Share TV(USB Dongle)
Test Item . |Power Spectral Density
Test Site . |AC-6
Test Mode : |Mode 4: Transmit by 802.11n (20MHz) (Chain 0)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain 0 Chain 1
01 2412 -19.884 N/A -19.884 8 Pass
06 2437 -20.474 N/A -20.474 8 Pass
11 2462 -20.164 N/A -20.164 8 Pass
149 5745 -13.691 N/A -13.691 8 Pass
157 5785 -14.317 N/A -14.317 8 Pass
165 5825 -14.999 N/A -14.999 8 Pass
Channel 01 (2412MHz)
% Agilent T |PeakSearch
' ] ] 1 1 B Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
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Channel 06 (2437MHz)
% Agilent R T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2

43 Kz WBH 10 kHz o "
Copyright 2000-2005 Agilent Technologies

Channel 11 (2462MHz)
% Agilent T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1af2

Copyright 2000-2005 Agilent Technologies

Page: 243 of 281



L]
QU IeTeK Report No : 098S103R-RF-US-P05V01
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Channel 165 (5825MHz)
% Agilent T | Peak Search

Next Peak

Next Pk Right
Next Pk Left

- A Min Search
1aAR L e o Wl
¥, Il‘rf.f‘h.-h,.‘llf s .IUI,,JIV\JII rllr“' |I\ |||I !

W
i

=y -
A AT AR TY
-U o y

Pk-Pk Search

Mkr » CF

9 - an 7 More
Hz #UBH : . its) L of 2

Copyright 2000-2005 Agilent Technologies

Page: 245 of 281



L]
QU IeTeK Report No : 098S103R-RF-US-P05V01

Product . |Flip Share TV(USB Dongle)
Test Item . |Power Spectral Density
Test Site . |AC-6
Test Mode : |Mode 5: Transmit by 802.11n (40MHz) (Chain 0)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain 0 Chain 1
03 2422 -23.089 N/A -23.089 8 Pass
06 2437 -25.211 N/A -25.211 8 Pass
09 2452 -17.533 N/A -17.533 8 Pass
151 5755 -13.971 N/A -13.971 8 Pass
159 5795 -15.403 N/A -15.403 8 Pass
Channel 03 (2422MHz)
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Product . |Flip Share TV(USB Dongle)

Test Item . |Power Spectral Density

Test Site . |AC-6

Test Mode : |Mode 1: Transmit by 802.11b (Chain 1)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain 0 Chain 1

01 2412 N/A -14.143 -14.143 8 Pass
06 2437 N/A -13.929 -13.929 8 Pass
11 2462 N/A -14.587 -14.587 8 Pass

Channel 01 (2412MHz)

2% Agilent T | Peak Search

Next Peak

Next Pk Right

L L A L L nI nI r-l I il |"| |“I |"' l-', In In 1! |1I |'|I i I"I |"' A fi |"I non Next Pk Left
||| |I| ||| ||| ||| ||| ||| ||| ||| ||| ||| ||| ||| ||| ||| ||| lll || ||I || ||| || ||I || ||I || II| || |I |I I| || II || I| I| || II || II || |I || || || ||| || ||| ||| ||| I| || II || |I || || |I || |I ||' I|| ||I I|| ||I I|| || '|| || || || || ||I || ||| ||
AR INARINRR S A RRARRRARR AR RRRIERRAREY

Min Search

Pk-Pk Search

Mkr » CF

5 More
kHz WUBH 10 kHz ts) dure

Copyright 2000-2005 Agilent Technologies

Page: 249 of 281



L]
QU IeTeK Report No : 098S103R-RF-US-P05V01
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Product . |Flip Share TV(USB Dongle)

Test Item . |Power Spectral Density

Test Site . |AC-6

Test Mode : |Mode 2: Transmit by 802.11g (Chain 1)

Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain 0 Chain 1

01 2412 N/A -19.674 -19.674 8 Pass
06 2437 N/A -19.409 -19.409 8 Pass
11 2462 N/A -21.671 -21.671 8 Pass
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Report No : 098S103R-RF-US-P0O5V01
Product Flip Share TV(USB Dongle)
Test Item Power Spectral Density
Test Site . |AC-6
Test Mode Mode 3: Transmit by 802.11a (Chain 1)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain 0 Chain 1
149 5745 N/A -12.182 -12.182 Pass
157 5785 N/A -13.777 -13.777 Pass
165 5825 N/A -14.665 -14.665 Pass
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Channel 157 (5785MHz)
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Product . |Flip Share TV(USB Dongle)
Test Item . |Power Spectral Density
Test Site . |AC-6
Test Mode : |Mode 4: Transmit by 802.11n (20MHz) (Chain 1)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain 0 Chain 1
01 2412 N/A -21.029 -21.029 8 Pass
06 2437 N/A -20.268 -20.268 8 Pass
11 2462 N/A -22.272 -22.272 8 Pass
149 5745 N/A -12.469 -12.469 8 Pass
157 5785 N/A -14.085 -14.085 8 Pass
165 5825 N/A -14.849 -14.849 8 Pass
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Channel 149 (5745MHz)
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Channel 165 (5825MHz)
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Product . |Flip Share TV(USB Dongle)
Test Item . |Power Spectral Density
Test Site . |AC-6
Test Mode : |Mode 5: Transmit by 802.11n (40MHz) (Chain 1)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain 0 Chain 1
03 2422 N/A -22.003 -22.003 8 Pass
06 2437 N/A -23.681 -23.681 8 Pass
09 2452 N/A -22.495 -22.495 8 Pass
151 5755 N/A -12.967 -12.967 8 Pass
159 5795 N/A -13.943 -13.943 8 Pass
Channel 03 (2422MHz)
# Agilent T | Peak Search
; f GHz
S Next Peak
Next Pk Right
i Next Pk Left
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Channel 06 (2437MHz)
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Product . |Flip Share TV(USB Dongle)
Test Item . |Power Spectral Density
Test Site . |AC-6
Test Mode : |Mode 4: Transmit by 802.11n (20MHz) (Chain 0+1)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain 0 Chain 1
01 2412 -21.125 -20.285 -17.674 8 Pass
06 2437 -20.674 -21.401 -18.012 8 Pass
11 2462 -21.102 -21.375 -18.226 8 Pass
149 5745 -13.684 -13.176 -10.412 8 Pass
157 5785 -15.208 -13.763 -11.415 8 Pass
165 5825 -15.883 -15.118 -12.473 8 Pass
Channel 01 (2412MHz) — Chain 0
% Agilent R T |PeakSearch
' ] ] dBm Next Peak
Next Pk Right
3 Next Pk Left
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Product . |Flip Share TV(USB Dongle)
Test Item . |Power Spectral Density
Test Site . |AC-6
Test Mode : |Mode 5: Transmit by 802.11n (40MHz) (Chain 0+1)
Channel No. |Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain 0 Chain 1
03 2422 -22.713 -22.609 -19.650 8 Pass
06 2437 -22.361 -22.821 -19.575 8 Pass
09 2452 -22.338 -22.483 -19.400 8 Pass
151 5755 -13.894 -13.777 -10.825 8 Pass
159 5795 -14.238 -13.653 -10.925 8 Pass
Channel 03 (2422MHz) — Chain 0
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11. Receiver Spurious Emission for Industry Canada RSS-Gen Requirement

11.1.Test Equipment

[X]Radiated Emission / AC-2

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 |2009/06/11
EMI Test Receiver R&S ESCI 100573 2009/05/10
Preamplifier Quietek AP-025C QT-AP003 2008/11/25
Preamplifier Quietek AP-180C CHM-0602012 |2008/11/25
Bilog Type Antenna Schaffner CBL6112B 2932 2008/11/22
Broad-Band Horn

Schwarzbeck BBHA9120D 496 2008/11/25
Antenna
Broad-Band Horn

Schwarzbeck BBHA9170 294 2008/11/25
Antenna
High-Pass Filter Wainwright WHKX7.0/18G-8SS SN16 2009/03/03
Low-Pass Filter Wainwright WLKS4500-9SS SN2 2009/03/03
50o0hm Coaxial Switch |Anritsu MP59B 6200447304 2008/11/25
Coaxial Cable Huber+Suhner AC2-C 04 2008/11/25
Temperature/Humidity )
M zhicheng ZC1-2 QT-THO02 2009/03/31

eter

Note 1: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.
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11.2. Test Setup

Below 1GHz Test Setup:

— T ...............................
Imtoqgm (Antenna Tower)
Antenna
m EUT l ........ = v.
1 I H I A
Sk ¢ ’ am/1om »
(Turntable) -3 N
‘== GroundPlane =]
Test Receiver| =" —— m_
[ 1|

Above 1GHz Test Setup:

FRP Dome T ..................................

(Antenna Tower)

l Antenna
aellevr| | i_C

i
80cm L = 3am —
(Turntable) H

‘== GroundPlane oo Pre-Amplifier

Spectrum Analyzer| -1~ og [Controlled——
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11.3.Limit
FCC Part 15 Subpart B Paragraph 15.109
Frequency Distance Level
(MHz) (m) (dBuVv/m)

30 - 88 3 40

88 - 216 3 43.5
216 - 960 3 46
Above 960 3 54

Note 1: The lower limit shall apply at the transition frequency.

Note 2: Distance refers to the distance in meters between the measuring instrument antenna
and the closed point of any part of the device or system.

Note 3: E field strength (dBuV/m) = 20 log E field strength (uV/m)

11.4.Test Procedure

The EUT was setup according to ANSI C63.4, 2003.

The EUT is placed on a turn table which is 0.8 meter above ground. The turn table is rotated

360 degrees to determine the position of the maximum emission level. The EUT was

positioned such that the distance from antenna to the EUT was 3 meters.

The antenna is scanned from 1 meter to 4 meters to find out the maximum emission level. This

is repeated for both horizontal and vertical polarization of the antenna. In order to find the

maximum emission, all of the interface cables were manipulated according to ANSI

C63.4:2003 on radiated measurement.

The resolution bandwidth below 1GHz setting on the field strength meter is 120 kHz and above

1GHz is 1MHz.

The frequency range from 30MHz to 10th harmonic is checked.

Note: When doing emission measurement above 1GHz, the horn antenna will be bended down
a little (as horn antenna has the narrow beamwidth) in order to keeping the antenna in
the “cone of radiation” of EUT. The 3dB beamwidth is 60~10 degrees for H-plane and
90~10 degrees for E-plane.

11.5.Uncertainty

-+

The measurement uncertainty above 1G is defined as + 3.9 dB

3.80dB

below 1G is defined as

1+
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11.6. Test Result

All of the test result shown indicates the worst case, and spectrum analyzer
parameters setting as shown below:

Peak detector: RBW = 1MHz, VBW = 3MHz, sweep time = 200ms;
Average detector: RBW = 1MHz, VBW = 10Hz, sweep time = auto.

No significant emissions measurable. Plots reported here represent the worse case emissions.

802.11n(20MHz) (Chain 0+1)

Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <38 QP 40
88~216 <30 QP 43.5
1 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <49 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
6 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <50 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
11 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <51 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
36 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <50 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
40 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <49 PK 54 (Note 1)
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30~88 <38 QP 40
88~216 <30 QP 43.5
48 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <46 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
149 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <46 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
157 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <47 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
165 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <47 PK 54 (Note 1)

Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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802.11n(40MHz) (Chain 0+1)
Channel Frequency Measure Level Detector Type Limit
Range (MHz) (dBuV/m) (dBuV/m)
30~88 <38 QP 40
88~216 <30 QP 43.5
3 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <53 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
6 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <54 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
9 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <53 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
38 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <52 PK 54 (Note 1)
30~88 <38 QP 40
88~216 <30 QP 43.5
46 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <53 PK 54 (Note 1)
30~88 <37 QP 40
88~216 <29 QP 43.5
151 216~960 <36 QP 46
960~1000 <38 QP 54
1000~40000 <51 PK 54 (Note 1)
159 30~88 <38 QP 40
88~216 <30 QP 43.5
216~960 <36 QP 46
960~1000 <38 QP 54
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1000~40000 <54 PK 54 (Note 1)
Note 1: This limit applies for using average detector, if the test result on peak is lower
than average limit, then average measurement needn’t be performed.
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